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Mechanies of Materials Lab (MML) 3l gadl aiiea et

Cairo University i _AlAN daals
Faculty of Engineering Aaigll 4
Mechanical Design and Production il el
Dept. Elanyly
shale aylia gy QRlEE L 3 pan s 62 o 2022/6/23; 3,14 48
il 5 2022/6/27 (517) : skl a3,

U e 16 5 e 12 sy ph palie b o (e i 2 23a e ilad B 5 28 e L B
g:.g.zm..u_j!J‘d,-uuEHML@JMJ&J‘;#QU%@;@QI@u W) Jiad Yl A Ll
iead) Al g asa 5 8 S

sgiadd)

il g 3l L33 Y

Diameter (mm) | Ultimate Tensile | Yield strength | Elongation | Bending
/Stamped code Strength (MPa) (MPa) | % [*]
I 658 502 | 134 Accept
[2/EZ-AL-500- | 653 496 11 Accept
DWR 655 493 10 Accept
705 540 10 Accept
16/ HADIDNA 715 558 - 9.4 Accept
B500 DWR ARS 593 524 10.7 Accept
[*]: Elongation % at maximum load

x Sgrisansl] Judazl) L0

Dia. (mm) | € | i 3 P Mn | Ni Cr Mo v Cu N | CEV | Fe

12 0.3| 0.12 [0.012 | 0.008 | 0.83] 0.02-] 002 | 0.004 | 0.002 | 0.07 | 0.008 | .ag | Bal.

16 fo03] 02 | 0.01 |0.000] 158 ] 002 | 002 | 0.002 |0.005| 0.08 | 0.007 | 0.57 | Bal

golll s plillne & asfs TS NN il Jute gl 3.)

N S
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—

o - ey : * I 1 gy 3 gl duuaia —
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Address: Building 14, Ground Floor, Mechanieal adanaill and L us r':’“ 2340 14 R gdadl
Design and Production Dept Contaet Information(J! L) F iy sl
Faculty of Engineering, Cairo University, Gamaa Ccl.l Phone :+201013083584 5 Al dails i.l.u:ii_ﬂ Lig
Street, Giza 12613, Egypt Email ;edanaf@eng.cu.edu.eg s 12613 5l - Aadladl g A




Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cairo University

boratory

Al LAY Jana
B_alE deala — Auaigh 405

A13004B(3)
Test Report
| Test Request # | 626 | Specimen(s) ID |  8-22/434 ||

The MTL adopts the management systams that fulfills the requirements of the intemational standard ISO/IEC 17025:2017
Arcreditation Status Tensile Hardness, impact, chemical tests are accredited In accordance with 150 17025:2017

Date of request 28/8/2022 | Number of pages | 3
Test(s) Required Tensile+ Chemicalt bend
Test method (Mechanical) Tension(ASTM EB/16)
Test method(Chemical) Low alloy steel{ASTM E415/17)
Test item deseription @22 dwpeadl
Owner il 51y — (G A il Al
Company Rl i 3y 45 52
Project aapll o jeSH Uil g ple
General consultant | i i85
consultant Lpaaighl ol Aau0 i 0
Date of Performing Test 30/8/2022 Test Report Date 31/8/2022
Temperature, *°C 22 Humidity, % 38

s  Specimen details and conditions (shown sbove) wre supplied by the customer; hence the fab bears no responsibility regarding these

details.

s The Un-machined specimen was seni by the customer,

1- Tensile Test:

Tear Machine: SHIMADZU / UH-1000KNX Universal Testing Machine

Serial Mo.: 124105000018

Test Specinien 8-22/434 | Required for BSOODWR
Diameter 22
Yield stress, MI'a 515 500-650 min
Ultimate Tensile stress, MPa 680 ————
Elongation, % 21 13 min
Ra/R.y 1.32 1.25 min
Test conducted hy:M.M Signature:

The test resulls represen 8 sample provided = by the customen - 10 the Lab oaly and do et represest 1he quantiiies of producton or any eilies gueatities belongs o the costomer.
Reponts i1sied by the Lab ore confidertial and belomg 1o the requestiag party alone s cannot be given o any eiber pan.
The lub esponsiility of d=livering the rest of senplels) i the customer explres efter 13 days after the fest repont iduance dare or dus 1o the depletion of the ssmplafs) during test.

Technical Advisor

Lab. Mﬁn-ag"el""i" Lah. :Suﬁerv-lsur

~ Praof. Dr; Mahmoud Tash

Signatuyre: ’ : Signature:
P 95 JEE T )
I T e T
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 s Page 1 of 3
Email: - MTLCU02@yahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No:

.

112




= Accredited
Mctallurg: cal Dept B‘mldmg No. 32 i pALRN daaly — daigh Lk
‘aculty of Engineering — Cairo University mﬂi
413004B(3)

LSl o HLIAY) Jara
32 by e - M ad

3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No.: 124105000018

Test Specimen Result
8-22/434 (bend) ACCEPTED
Test conducted by:S.H Signature:

- Theresults reported here are the responsibility of the [ab, and represent the true results of the specimans
provided by the customer. They do not represent any production quantities belonging to the customer,
Reports issued by the Lab are confidential and belong to the requesting party alone and cannat be given
to any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days after the
test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor Lab. Manager / Lab. Supervisor

Prof. Dr: Mahmuud Tash

Slgnature. ; Signninre 5
HER S |I ’ L e
j % f"‘f f a2

Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 3 of 3
Email: - MTLCUM@ vahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.
Issue No/Rev No: 172
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Mechanical Testing Laboratory
Metallurgical Dept. — Building No. 32

Faculty of Engineering — Cairo University

| |L Conformity ﬁport ﬂ

 This report based on the results presented in Test Request #: 626
Specimen(s) ID 8-22/434

Final Evaluation:

According to compliance with Egyptian specifications standards 262-2:2009.

1- The specimen tensile properties are in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009.

2- The specimen chemical analysis is_in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009.

3- The bend result is acceptable.

Report prepared by: Eng/ Donia Essam
Reviewed by:

Technical Advisor Lab. Manager [ Lab. Supen‘mur
Prof. Dr; Mahmoud Tash.

S!gnatqre _ Slglunture-
/ 2 /""” )ﬂ ?f

Tel -Fax/Mabile: 0235678005 — 01277721525 - 01277721545 Page 1 of 1

Email: - MTLCU02@yahoo.com
Building 32-Faculty of Engineering-Cairo University-Ei Gamaa St.-Giza.



A
7 N
PN

EGAC

LG ol L3 Jana
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Metal[urgtcal Dept. — Bmldmg No. 32 " 5 AR daaly, — dowstgt A0¢
Faculty of Enginecring — Cairo University CA:I:
4130048(3)

Test Report

Test Request #

| 626

[ Speciﬂzm{s}l]] |

B-22430)

The MTL adopts the manglgement systems that fullills the requirements of the international standard ISO/IEC 17025:2017

Accreditation Status Tensile ,Hardness, impact, chemical tests are accredited in aceardance with 150 17025:2017

Date of request 28/8/2022 | Number of pages | 3
Test(s) Required Tensile+ Chemical+ bend
Test method (Mechanical) Tension{ ASTM E8/16)
Test method(Chemieal) Low alloy steel{ ASTM E415/17)
Test item description D10 Cw sl
Owner Jill 5 g — (GO Ly il Liggll
*Company el L 3 5ana BS 2
Project a2l Sl jSH @ g ylia
General consultant 1 s 08
-consultant Lpeeaighl il juiniad sl )
Date of Performing Test 30/8/2022 Test Report Date J1/82022
Temperature, °C 22 Humidity, % 38
. EE::LI:M details and conditions (shown above) are supplied by the customer; hence the Iab béars no responsibility regarding these
®  The Un-machined specimen was sent by the customer.
1- Tensile Test:

Test Machine: SHIMADZ U / UH-1000KNX Universal Testing Machine.

Serfal No.: 124105000018

Test Specimen SANA0 Required for BSOODWR
Diameter 10
Yield stress, MPa 541 500-650 min
Ultimate Tensile stress, MPa 697 —
Elongation, % 24 13 min
Rao/Ren 1.29 1.25 min
Test conducted by:M.M Signature:

Theten raalls mpresent & sample provided — by 1he cusiomer - o the Leb anly and do ned regeeseat e quastiis of prodaction or any otker quartities befongs o ihe cusiomer.
Reparts iasued by the Lab are confidential £nd belong o the requesting party noos and cinao be given 1o any ather part,
The b resporsibility ol delivering the rest af sumple(s) (o the cusiamer explres aflee |5 days alter the lest report ssuance dul:nrd.:lnih:d:pinnn ol (he sampbels) chrmg test.

Technical Advisor

Lah Mamgerf Lab:- Supennur

" Prof. ﬂr* Mahmnud Tash

Signatuie / / 5 Xy

2

Tel -Fax/Mobile: 0235678005 - 01277721525 - 01277721545

Email;: -

MTLCURZ @ yahoo.com

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 172

R, |_ o r e

e Page 10f3
MTL-F-7.8.1
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Metallurgical Dept. — Building No. 32 . b AR daaly — duutigh 4,
Faculty of Engineering — Cairo University cand
4130048(3)
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2- Chemieal Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No.:4545-AD

[(D{s)/Avg. Elements analyzed, % sepbad (S A L
:t!:-eﬂh"% C | Mo | Si P S E AN G N e Mol Y Ti | Al | B | Cev
8-22/430 | 0341 | 0908 | 0229 | 0.037 | 0,020 | G.111 | 0.089 | 0.578 | 0.012 | 0.004 | 0.001 | 0.000 | 0.001 | 0.559
Required
for grade 032 1.80 0.55 0.040 0.040 0.61
+0.03 | max max max max - = B '"— . aail - =) max
IS500DWR | o
Test conducted by: J.F Signature:

represént the quantities of production or any other quantities belongs to the customer.

cannot be given to any other party.

after the test report issuance date or due to the depletion of the sample(s) during test.

The test results represent a sample provided — by the customer - to the Lab only and do not
Reports issued by the Lab are confidential and belong to the requesting party alone and

The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days

Technical Advisor Lab. Managerf Lab. Supermur
Prof. Dr{ Mahmoud Tash
Slgnature i: Slgnatu;e
f—f }"” ) / = )” 2
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 2 of 3
MTL-F-7.8.1

Email: - MTLCU02@ yahoo.com

Building 32-Faculty of Engineering-Cairo University-El Gamaa 5t.-Giza.

Issue No/Rev No: 1/2
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Metallurgical Dept. — Building No. 32 i 5alAl daals — diaigh 445
Faculty of Engineering — Cairo University o
413004B(3)

3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.

Serial No.: 124105000018

Test Specimen Result
8-22/430 (bend) ACCEPTED
Test condueted by:S.H Signature:

- The results reported here are the responsibility of the |ab, and represent the true results of the specimens
provided by the customer. They do not represent any production quantities belonging to the customer.
- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot be given

to any othar party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days after the
test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor Lab. Manager / Lab. Supervisor
Prof. _Ijr:_=M_'n‘h'mgl'.i't! Tash:.
Signature: Signature; |
| =
= f A ¥ ET
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page3of 3

Email: - MTLCUO2@yahoo.com

MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Hev No: 172




Mechanical Testing Laboratory
Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cairo University

C Al o HLIAY) Jaaa
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|| Conformity Report

This report based on the results presented in Test Request #:

626

Specimen(s) ID

8-22/430

Final Evaluation:

According to compliance with Egvptian specifications standards 262-2:2009.

1- The specimen tensile properties are in conformity with grade BS0OODWR according to Egyptian

specifications standards 262-2:2009.

2- The specimen chemical analysis is_in conformity with grade BSUODWR according to Egyptian

specifications standards 262-2:2009.
3- The bend result is acceptable.

Report prepared by: Eng/ Donia Essam
Reviewed by:

Technical Advisor Lab. Manager / Lab. Supervisor
Prof. Dr; Mahmoud Tash
Signatupe: : S‘ig'ns,ture:
77 R

Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545
Email: - MTLCU02(@vahoo.com

Page 1 of 1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.
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Metallurglcal Dept Bmldmg No. 32 - Bnlill daaly — Auaigl 40
Faculty of Engineering — Cairo University cm: ;
4130048(3)
I Test Report

| Test Request # | 626

| Specimen(s) ID |

8-22/436

The MTL adopts the management systems that fulfills the requirements of the international standard ISO/IEC 17025:2017

Accreditation Status Tensile ,Hardness, impact, chemical tests are accredited in accordance with IS0 17025:2017

Date of request 28/8/2022 1 Number of pages | 3
Test(s) Required Tensile+ Chemical+ bend
Test method (Mechanical) Tension(ASTM E&/16)
Test method(Chemiecal) Low alloy steel(ASTM E415/17)
Test item description ple =
Owner Jailh 51 3y — B dga gill Al
Company I e ¥
- Project ol S el il g g 5l
General consultant T e
consultant gl e U
Date of. Performing Test 30/8/2022 Test Report Date 31/8/2022
Temperature, *°C 22 Humidity, % 38
L]

details.

The Un-muchined specimen was sent by the customer.

Specimen details and conditions (shown above) are supplied by the customer; hence the lub bears no responsibility regarding these

1- Tensile Test:

Tesi Machine: SHIMADZL J UH-1000KNX Universal Testing Machine.

Serial Mo.: 124105000018

Test Specimen 8-22/436 | Required for BSOODWR
Diameter 16
Yield siress, MPa 553 500-650 min
Ultimate Tensile stress, MPa 709 e
Elongation, % 23 13 min
Ru/Ren 1.28 1.25 min
Test conducted by:M.M Sigmature:

The test resully represent & sample providsd = by (he cusiomes - wo the Lok oy end do not represent the quantisles of praduction of oy oher quantities belongs the cusinmer.

Repans B-;nniby |he Lahm ronl"d:ruul mt:imun the mequssting party wlane an
+ Thes b resp

lity of & ing ihe rest of

uple(s) to the cudnmer capires afier

d cannai be given o sny uh:rpun_
15 dlays aiter the ts5t repon ssudnce date or dus to the depletion of the samplads) duriag test.

Technical Advisor

Lab. Man ager..f_l..ab Superv isor

Prof. Dr: Mahmnud Tash

a Slgtalu Sl?‘llﬂhlﬂ? =
l /f P J’/ f”)"’ 2
Tel -Fax/Mobile: 0135675{]05 — 01277721525 - 01277721545 Page 1of3
Email: - MTLCUO2@vyahoo.com MTL-F-7.8.1

Building 32-Facuity of Engineering-Cairo University-El Gamaa St.-Giza.
Issue No/Rev No: 1/2
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2- Chemical Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No.:4545-AD

ID(s)/Ave. Elements analyzed, %
damem gl Live s E R s e T e | e Y ) e AT e
9.22/436 | 0315 | 0.764 | 0.123 | 0.047 | 0.045 | 0.074 | 0.036 | 0.345 | 0.009 | 0.001 | 0.001 | 0.004 | 0.004 | 0.479
Rupnires 0.040 | 0.040
for grade 0.32 1.80 0.35 +0.008 | 0.008+ s s oz oy . = . 0.61

max max max
IS0DWR | max max max

Test conducted by: J.F Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not

represent the quantities of production or any other quantities belongs to the customer.

- Reports issued by the Lab are confidential and belong to the requesting party alone and
cannot be given to any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days

after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor

Lab. Manager/ Lab:Supervisor

Prof. Dr: Mahmoud Tash

Signature:
)

Slgpatu
" )" 2

27

- / 7

Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545
Email: - MTLCUO2(@'yahoo.com

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 172

Page 2 of 3
MTL-F-7.8.1




LS G i LAY Jana
32 g e - il Y

Mech aboratory Accredited
Metallurgical Dept. — Building No. 32 - d_alAN daals — Loaigh 40€
. . B . . esting
Faculty of Engineering — Cairo University P
4130048(3)

3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No.: 124105000018

Test Specimén Result
8-22/436 (bend) ACCEPTED
Test conducted by:S.H Signature:

- The results reported here are the responsibility of the lab, and represent the true results of the specimens
provided by the customer. They do not represent any preduction quantities belonging to the customer.

- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot be given
to any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days after the
test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor Lab. Manager / Lab. Supervisor

Prof. Dr: Mahmoud Tash

Signature: Slgna re:
il }i 9/ o sl )ﬂ 2

Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 3 of 3
Email: - MTLCU02@yahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa 8t.-Giza.
Issue No/Rev No: 1/2




Mechanical Testing Laboratory
Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cairo University
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Cﬂnfﬂrmitz Repnrt
This report based on the results presented in Test Request #: 626
Specimen(s) 1D 8-22/436

Final Evaluation:

Aceording to compliance with Egyptian specifications standards 262-2:2009.
I- The specimen tensile properties are in conformity with grade BSDODWR according to Egyptian

specifications standards 262-2:2009.

2- The specimen chemical analysis is in conformity with grade BS00DWR according to Egyptian

specifications standards 262-2:2009.
3- The bend result is acceptable.

Report prepared by: Eng/ Donia Essam
Reviewed by:

Technical Advisor Lab. Manager / Lab. Supervisor
Prof. Dr: Mahmoud Tash
Slgnature. . ﬂig‘nﬂtﬂm:
2T

Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545
Email: - MTLCU2 @yahoo.com

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Page 1 of 1
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- Accredited
Metallurgical Dept. — Building No. 32 — BALA daals — duaigl 405
Faculty of Engineering — Cairo University ¢ Aﬂi
413004B(3]

ﬂ

Test Report I

|| Test Rﬁue\st# | 626

| Specimen(s) ID |

8-22/440 |

The MTL adopts the management systems that fulfills the requirements of the international standard ISO/IEC 17025:2017
Accreditation Status Tensile Hardness, Impact, chemical tests are accredited in accordance with 150 17025:2017

Date of request 28/8/2022 | Number of pages | 3
" Test(s) Reguired Tensile+ Chemical+ bend
Test method (Mechanical) Tension(ASTM E&/16)
Test method(Chemical) Low alloy steel{ASTM E415/17)
Test item description 016 Lussfja gl soa
Owner il 3 — B By Al
Company e T
Project e e el e
General consultant | frawa B |
consultant il Gl Lz Ll
Date of Performing Test 30/8/2022 Test Report Date 31/8/2022
Temperature, °C 22 Humidity, % 38
. ip::ll.lznm detalls and conditions (shown sbove] are supplied by the customer; hemce the |ab bears no responsibility regarding these
®  The Un-machined specimen was sent by the customer.

1- Tensile Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.

Serial No.: 124105000018

Teed Bpeisen 8-22/440 | p.quired for BSOODWR
Diameter 16
Yield stress, MPa 543 5300-650 min
Ultimate Tensile stress, MPa 719 e
Elongation, % 20 13 min
Ru/Rent 1.32 1.25 min
Test conducted by:M.M Signature:

The tesk resulls represent o sumple proviled - by the customer - & the Lab oaly and d nol represent the quantitizs of prodscion of any odher quantsties belnngs 1o the fuslomer.
Reparts msued by the Lab are confidensiyl and belong 12 the requesting pary slowe sod cannat be given io any alher past,
The ek respunsitilivy of delivering ke eest of ssmple(s) Lo the customer enplresalier 15 duys aller (e st repon liswsncs due o due 1o the depietian of the sample]s) during (&1,

Technical Advisor Lab. Maﬁhgp'r 4 -ﬁib;.'Suqervisur
prof. Dr: Mahmoud Tash .
Signagure: . =% S!_gr}nmre:. '
f x ; o (_’ '/j"'
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Pagel of3
Email; - MTLCU02@ yahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 1/2
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Accredited _
Metallurgical Dept. — Building No. 32 . S AR daaly — duigh A4l
Faculty of Engineering — Cairo University mﬂi
4130048{3)
Test Report |
|| Test Request# | 626 | Specimen(s) ID |  8-22/437 ||

The MTL adopts the management systems that fulfills the requirements of the international standard ISO/IEC 17025:2017
Accreditation Status Tenslle Hardness, impact, chemical tests are accredited in accordance with 1S0 17025:2017

Date of request 28/82022 ] Number of pages | 3

Tensile+ Chamicald bend
Tension{ ASTM E8/16)

Test(s) Required
Test method (Mechanical)

Test method(Chemical) Low alloy steel(ASTM E415/17)

Test item description @18 =

Owner il 3 )3y — (3L A yall Al

Company aldal taan 3 gana 38 55

Project

ol P Sl Ll g e

General consultant | ety 5a

consultant Lnarigll 2l L3R il

Date of Performing Tesi 30/8/2022 ‘I'est Report Date 31/8/2022

Temperature, °C 22 Humidity, % 38

Specimen details and conditions (shown above} are supplied by the customer; hence the lab bears no responsibility regarding these
details.

L ® The Un-machined specimen was sent by the customer.

1- Tensile Test:
Test Machine: SHIMADZ U / UH-1000KNX Universal Testing Machine.
Serial No.: 124105000018

8-22/437

Test Specimen Required for BS0OUDWR

18
523
699

23
1.34

Diameter
Yield stress, MPa
Ultimate Tensile stress, MPa
Elongation, %
Ru/Ren

500-650 min

13 min
1,25 min

Test conducted by :M.M

Sigﬂntm:

The test reaubis represeni o sunple provided — by the customer - w the Lab o

The tab respensibility of delivering the res of samplbe{s] 18 Lbe Cusiiner sxp!

fepais ismisd by the Lab ame confiemisl snd beloag e the requesting perty

nly and do not fepeesent (he quaniities ol producsion o any other quantitics belongs &0 i cusiomer.
wione and cannol be given o any oihcr part
afler 15 days afler 1 195t repont issance dace or dus io the depletion of the smple(s) during (et

irca

Technieal Advisor Lab. Manager /. Lab. Supervisor
Prof. Dr: Mahmout Tash. .
Signag.ure: Signature;
|

Py oo s
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2- Chemical Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.

Serial No.:4545-AD
[D(s)/Avg. _ Elements analyzed, %
of 2 Runs T : s BT - W
of each ID C Mn Si P S Ni Cr Cu Mo ¥ TE | Al B | Cev
822/437 | 0275 | 1.069 | 0.230 | 0.013 | 0.040 | D.028 0.027 | 0.123 | 0.002 | 0.002 | D.001 | 0.004 | 0.005 | 0.469
Required
for grade 032 1.80 0.55 | 0.040 | 0.040 . o - - L - 0.61

max max max max . - max

IS00DWR | max

Test conducted by: J.F Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.

- Reports issued by the Lab are
cannot be given to any other party.

confidential and belong to the requesting party alone and

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor Lab. Manager / Lab. Supervisor
Prof. Dr: Mahmoud-Tash
Signature: : ~ Signature: % <
i | e
E i p - i
e Jﬂ ngy -2 f——"'"”}ﬂ’?r i
- / // ] - :ﬁ‘ - ,_d:ﬂ_“' - e
Tel -Fax/Mobile: 0235678005 —~ 01277721525 - 01277721545 Page2 of 3
Email: - MTLCU02@yahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 172




Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cairo University

Testing
CAB ¥

413004B(3]

3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No.: 124105000018

Test Specimen Result

ACCEPTED

8-22/437 (bend)

Test conducted by:S.H Signature:

- The results reported here are the responsibility of the lab, and represent the true results of the specimens
provided by the customer. They do not represent any production guantities belonging to the customer.

- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot be given
to any other party.

- The lab respansibility of delivering the rest of sample(s) to the customer expires after 15 days after the

Gl S LSS Jana
32 A, iua = Y anad
B_ALA) dada — Aaaigl L€

test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor

Lab. Manager / Lab. Supervisor

Prof. Dr: Mahmaoud Tash

Signa}ure: __'Sigills:ltm'-e:--
PR
F " .|I..'-
ot o A 5 (R
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L Conformity Report
This report based on the results presented in Test Request #: 626
Specimen(s) ID 8-22/437
Final Evaluation:

According to compliance with Egyptian specifications standards 262-2:2009.
1- The specimen tensile properties are in conformity with grade BS00DWR according to Egyptian

specifications standards 262-2:2009.

2- The specimen chemical analysis is_in conformity with grade BSOODWR according to Egyptian

specifications standards 262-2:2009.
3- The bend result is acceptable.

Report prepared by: Eng/ Donia Essam
Reviewed by:

Technical Advisor Lab. Mnnnger + Lab. Supervisor

Prof. Dr: Mahmuud Tash
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Mechatiréal Testnrg Laboratory Accredited 32 phy e - I R b
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Faculty of Engineering — Cairo University ciu!.i
| 413004B(3)

Test Report
626

| Spacimeu(s)E | 8-22/438 |l

The MTL adopts the mana‘garne nt systems that fulfills the requirements of the international standard ISG/IEC 17025:2017
Accreditation Status ?rensila ,Hardness, impact, chemical tests are accredited In accordance with 150 17025:2017

|_| Test Request # |

Date of request 28/8/2022 | Number of pages | 3
Test(s) Required Tensile+ Chemical+ bend
Test method (Mechanical) Tension(ASTM E8/16)
Test method(Chemical) Low alloy steel(ASTM E415/17)
Test item description P10 L/ u gl 3a
Owner il 3 )53 — (U Aa gill L
Company el e 3 gaae 38 55
Project gl (g g€l Ul £ 5
(General consultant | s 55
consultant Apuanigll <l Lol )
Date of Performing Test 30/8/2022 Test Report Date 31/8/2022
Temperature, °C 2 Humidity, % 38
. ﬁff:ﬁfm detnils and conditions (shown sbove) are supplied by the costomer; hence the lab bears no responsibility regurding these
¢  The Un-machined specimen was sent by the customer.
1- Tensile Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No.: 124105000018

Teat Bpcciies B-2/438 | Required for BSOODWR
Diameter 10
Yield stress, MPa 528 500-650 min
Ultimate Tensile stress, MPa 706 R—
Elongation, % 26 13 min
Ru/Ren 1.34 1.25 min
Test conducted by:M.M Signature:

Thie teat rosulls represent @ sample poovided — by (e cusiomer - jan the Lab anly and do aat represend e quantiies of production or any other quaniiies belongs 10 1he cusomer.
Roparys fisusd by the Labiase confidential nnd belong to he requesting penty ajone and conna be given 0 any other part.
The lab r=sponsdulity of delivering e rest ol sempie(s) 1w the customer expincy affer 15 days o Ber i taai repont fesuance dote or chussa the depleion o f ihe sample(4) durng Cest

Technieal Advisor Lab, Manager/-Lab. Supervisor

_Prof. Or: Mahtnoud Tash -
Signatpre: .+ - Signature: %
7 ;7 R e
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2- Chemical Test:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No.:4545-AD
Ms)/AvE. _ Elements analyzed, % . _
vl MR P BT B D R e e B R R e B | Cev
_22/438 | 0334 | 1.505 | 0.245 | 0.016 | 0.022 | 0.005 | 0.007 | 0.012 | 0.002 [ 0.005 | 0.001 | 0.000 | 0.001 | 0.589
tequired
orgrade | 032 | 180 | 055 | 0040 | 0040 0.61
+0.03 | max max max max ol o i el . B, . max
S00DWR | o
Test conducted by: J.F Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not

represent the quantities of production or any other quantities belongs to the customer.

- Reports issued by the Lab are confidential and belong to the requesting party alone and

cannot be given to any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor

Lab. Manager / Lab. Supervisor

Prof. Dr: Mahmoud Tash”

Sig?ature: : Sigﬂ’qturé:_. :
= / 77 s
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3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine,

Serial No.: 124105000018

Test Specimen - Result
8-22/438 (bend) ACCEPTED
Test conducted by:S.H Signature:

The results reported here are the responsibility of the lab, and represent the true results of the specimens

provided by the customer. They do not represent any production quantities belonging to the customer.

- Reports issued by the Lab are confidential and belong to the re

to any ather party.

questing party alone and cannot be given

The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days after the
test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor Lab. Manngelr! Lab. Supervisor
I Prof. Dr: Mahmoud Tash
Sigllmture: ‘Signature: :
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Mechanical Testing Laboratory
Metallurgical Dept..— Building No. 32
Faculty of Engineering — Cairo University

H Conformity Report |

This report based on the results presented in Test Request #: 626
Specimen(s) ID ' 8-22/438

Final Evaluation:

According to compliance with Egyptian specifications standards 262-2:2009.

1- The specimen tensile properties M'Il conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009.
2- The specimen chemical analysis is_in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:20009.
3- The bend result is acceptable.

Report prepared by: Eng/ Donia Essam
Reviewed by:

Technical Advisor ' Lab. hhnagi,:r'g' '_I..'al}._ﬁup_l:n'isur
Prof. Dr: Mahmoud Tash
5i : * Signature: '
ignature / | '.-'f"f}g__ﬂ?ltu_rﬂ/_
= 2 _,.--*-"p o 0 il
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page1of1
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Metallurgical Dt:pt — Building No. 32 i b AU daaly — duigh 408
Faculty of Engineering — Cairo University CATLE
413004B(3)
|| Test Report ﬂ
| Test Request# | 626 | Specimen(s) ID | 8-22431 |

The MTL adppts the management systems that fulfills the requirements of the international standard ISO/IEC 17025:2017
Accreditation Status Tensile Hardness, Impact, chemical tests are accredited in accordance with 150 17025:2017

Date of request 28/8/2022 | Number of pages ] 3
Test(s) Required Tensile+ Chemical+ bend
Test method (Mechanical) Tension(ASTM E8/16)
Test method(Chemieal) Low alloy steel{ ASTM E415/17)
Test item description @12 Gy
Owner Jiilh 30 55 — (3 L gl Ll
Company el Lan 3gpana 45 05
Project g el b g8l M g 5
General consultant | fiuagus i
consultant Anaxigll i il il i
Date of Performing Test 382022 Test Report Date 31/872022
Temperature, °C 22 Humidity, % 38

«  Specimen details and conditions (shown above) are supplied by the costomer; hence the lab bears no responsibility regarding these

details,

&  The Un-machined specimen was seat by the customer.

1- Tensile Tesi:

Test Machine: SHIMADZU / UH- 1000KNX Universal Testing Machins.

Serial No.: 124105000018

Test Specimen Betiamal Required for BSOODWR
Diameter 12
Yield stress, MPa 553 500-650 min
Ultimate Tensile siress, MPa TS S
________ Elongation, % 25 13 min
Ra/Ren 1.29 1.25 min
Test conducted by:M.M Signature:

i Tlae iest reculis represen & samgle provided < by the customer - to the Lab only snd da 0ot represent the quantities o productian or any other quantities belongs o the cusamer.
= Repocts insued by the Lob are confidenin] and baloag 1o the requistieg party alooe and cannal be given 1o any ether pan.
- The b reyponsibibily of delivering e reit o sumple(s) 10 the cuswmer expives alter |3 days afiey the sew repon ssumnce dine or due wihe depletion of the sample(s) during 1o

Technical Advisor

Lab. Manager / Lab. Supewlsur

Prof. Dr; Mahmoud. Tash

Sign Btl.l!l;l!.:
e W ?/7‘, 2

Slgnntu re:

f—-ﬂ—/“’)

f =
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2- Chemieal Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.

Serial No.:4545-AD
D(s)AVE. Elements analyzed, % ; R
ApRum e oM s DR s PN e ot v v A ey
8.22/434 | 0289 | 0,949 | 0.282 | 0.023 | 0.026 | 0.143 | 0.087 | 0.508 | 0.017 | 0.003 | 0.002 | 0.000 | 0.001 | 0,512
Required
forgrade | pxp | 180 | 055 | 0040 | 0040 | - e B | . e | el

max max max max max

S500DWR | max

Test conducted by: J.F Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not

represent the quantities of production or any other quantities belongs to the customer.

- Reports issued by the Lab are confideniial and belong to the requesting party alone and

cannot be given to any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days

after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor Lab. Man;tgé_ii'f"ﬁﬁ:'_smnisnr
Prof; Dr-Mafimoud Tash- _
: Slﬂﬂillllre: / N Sﬁ}nmre: o '
f / i S
I- Yy - v 1" .. p '-.
o P a2 S Cpe b
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Mechanical Testing Laboratory QRN i
Metallurgical Dept. — Building No. 32 BA a — duaigh 4

Faculty of Engineering — Cairo University

|| Conformity Report |

This report based on the results presented in Test Request #: 626
Specimen(s) ID 8-22/431

Final Evaluation:

According to compliance with Egyptian specifications standards 262-2:2009.

1- The specimen tensile properties are in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:20009.

2- The specimen chemical analysis is_in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009,

3- The bend result is acceptable.

Report prepared by: Eng/ Donia Essam
Reviewed by:

+ _ Technical Advisor Lab. Manager [ Lab: Supervisor
B Prof. Dr: Mahmoud Tash,.
Signaturg: . Signafure: AN, e
e ;u%/" [ A= Payles,
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Pagelof1l
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Testing
Faculty of Engineering — Cairo University CAB#
413004B(3)
Test Report
Test Request # | 626 | Specimen(s) ID | 8-22/439 ||

The MTL adopts the management systems that fulfills the requirements of the international standard I150/IEC 17025:2017

Accreditation Status Tensile ,Hardness, impact, chemical tests are accredited in accordance with 150 17025:2017

Date of request 28/8/2022 | Number of pages | 3
Test(s) Required Tensile+ Chemical+ bend
Test method (Mechanical) Tension{ASTM ER/16)
Test method(Chemical) Low alloy steel(ASTM E413/17)
Test item description P12 Caganyp gall s
Owner Jill 51 55— Bl Tua il diggl
Company Akl s 3 gans 35 50
Project ol it S il g
General consultant | ki 135
consultant Loavigh il i)
Date of Performing Test /83072022 Test Report Date 31/8/2022
Temperature, °C 22 Humidity, % 38
. 32:::12“ details and conditions (shown above) are supplied by the customer; hence the lab bears no responsibility regarding these
®  The Un-machined specimen was sent by the cusiomer,
1- _Tensile Test:

Test Machine, SHIMADZU / UH-1 000KNX Universal Testing Machine.

Serial No.: 124105000018

Test Specimen 8-22/433 | Required for BSOODWR
Diameter 12
Yield stress, MPa 574 500-650 min_____
Ultimate Tensile stress, MPa 169 —==--
Elongation, % 25 I3 min
1.34 1.25 min
Test conducted by:M.M Signature:

Thie test resulis represeat o sample provided — by (b eustomar - i the Lab anly and do nol represcat the quamiies of producrian or way oiher gquantities belxngs 1o 1he cusiamer,
Reparts nssed by the Lab ars conlidooiial and befoay (o the requesting pasty skies asd carmos be given to any adher part,

T u eponsniby of delvering the rest o 5ample(3} 10 the customer enplres aficr 13 days aller the jexi iepon Ssuance date ar due 1o the dealetion of e sampls £} during test.

Technical Advisor

Lab. Manager / Lab, Supervisor

Prof. Dr: Mahmoud Tash

Stg?aturt v S_l%_l_]_i_iﬁ_irﬂb S ™
= e AT
Tel -Fax/Mobile: nz:ssmaﬂns - 01277721525 - 01277721545 .~ = - Page Lof3
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2- Chemical Test:

Test Equipment: ARL 3460 Spectrometér Arc/Spark OES.

Serial No.:4545-AD

m[:}f.pg, g | Elements :miy"m_ﬂ, %% i :
sanlw Pyism o TN e lieh i oy Fme e e
8-22/435 | 0325 | 1.562 | 0.272 | 0.013 | 0.022 | 0.024 | 0.029 | 0.116 | 0.006 | 0.006 | 0.001 | 0.001 | 0.001 0.803
Required
forgrade | 032 | 180 | 055 | 0040 | 0os0 | L 0.61

+0.03 max max max max - " __ __ T = max
J500DWR [ - °

Test conducted by: J.F Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.
- Reports issued by the Lab are confidential and belong to the requesting party alone and
cannot be given to any other party.
- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor

Lab. Manager / Lab. Supervisor

Prof. Dr: 'Méﬁmcyd-Tééh

Signature: Signature: , -
£ S“‘r N ,g / |
-'i‘el ~-Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 2of3
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Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 172




¢ -};":.h"#
7 Ny
E‘\?&‘}I LSl ) AT Jana
i aboratory Accredited | 32 o3 e - 30
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3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Univers;

al Testing Machine.
Serial No.: 124105000018
Test Specimen Result
8-22/439 (bend) ACCEPTED
Test conducted by:S.H Signature:

- Theresults reported here are the responsibility of the
provided by the customer. They ca not reprasent any
- Repaorts issued by the Lab are confidential and belong

to any other party.

ab, and represent the true results of the specimens
production quantities belonging to the customer.
to the requesting party alone and cannot be given

The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days after the
test report issuance date or due to the depletion af the sample(s) during test.

Technical Advisor ' Lab. Manager / Lab. Supervisor
Prof. Dr: Mahmoud Tash
] Signm]n-e: Lo i Siggature
el T ,f; L2 AP e
i ( s P e
Tel -Fax/Mabile: 0235678005 — 01277721525 - 01277721545 Page 3 of3
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Mechanical Testing Laboratory
Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cairo University

Conformity Report |

This report based on the results presented in Test Request #: 626
Specimen(s) ID 8-22/439

Final Evaluation:

According to compliance with Egyptian specifications standards 262-2:2009,

I- The specimen tensile properties are in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009.

2- The specimen chemical analysis Is_in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009.

3- The bend result is acceptable.

Report prepared by: £ng/ Donia Essam
Reviewed by:

Technical Advisor j Lab. Manager / Lab. Supervisor
Prof. Dr: Mahmoud Tash

Signature: §:gnature
p e f

Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page1of1l
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Metallurgical Dept. — Building No. 32 Ttk b oAl daaly — duadght 40¢
Faculty of Engineering — Cairo University mai
4130048(3)
Test Report
|| Test Request # | 626 | Specimen(s) ID | 8-22/432

The MTL adopts the management systems that fulfills the requirements of the International standard |SO/IEC 17025:2017
Accreditation Status Tensile Hardness, impact, chemical tests are accredited in accordance with 150 17025:2017

Dite of request 28/8/2022 | Number of pages I 3
Test(s) Required Tensilet+ Chemicalt bend
Test method (Mechanical) Tension(ASTM E8/16)
Test method(Chemical) Low alloy steel(ASTM.E415/17)
Test item description 16 Cwgeadl
- Owner a3 5y — GUI gl gl
Company el e g pana 6 gt
Praject el il S e s sdia
General consultant | flsn K,
consultant Apanigl il 3550 a9
Date of Performing Test 28/8/2022 Test Report Date 31/6/2022
Temperature, *C 22 Humidity, % 38
s ip::iilrsncu details 2nd conditions (shown above) are supplied by the customer; hence the lab beirs no responsibility regarding these
8  The Un-machined specimen wag sent by the customer.
1- ‘Tensile Test:

Test Maching: SHIMADZU J UH- 1000KEMX Universal Testing Machine.
Seriul No.: 124105000018

: Test Specimen 8-22432 | Required for BSOODWR
Diameier 16
Yield stress, MPa 577 500-650 min
Ultimate Tensile stress, MPa 737 s
Elongation, % 23 13 min
Ruw/Ren 1,28 1.25 min
Test conducted by:M.M Signature:

The text resules mpresen 2 sanmle proviced — by ithe customer - w i Lab only s do ot represeat the quantities of prodaction or eay other quantilies belongz ta ihs caslamsr,
Repons ssued by the Lab are confidesial and belong 1o the requesting party alose and cannos be given 1o any aiber par.
The lab rexpanwinility of delvering the resi ol sample(s) 1 the eustamer expires affer 15 days aller the feg repont Bsusnce dute or due 1o the degletion of (he sample(s) during Les,

Technical Advisor Lab. Manager / Lab. Supervisor
Praf. Dr: Mahmoud Tﬁsh- .
Signaturf: Si.g'uature:?. k %
il k?%i’ x—""}"’”? 207
ff = = { = S
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 . Pagelof3
Email: - MTLCU02@ yahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 172
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2- Chemieal Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.

Serial No.:4545-AD

IM(s)/Ave.

Elements analyzed, %

af 2 Runs C Mn S P

Cev

ot tach 1D Ni ‘Cu | Mo | V Ti | Al B
8.22/432 0.324 | 0.848 | 0,221 | 0033 | 0.020 | 0.140 | 0.083 | 05332 | 0.014 | 0.002 | 0.001 0.001 0.001 | ps30
Required -
forgrade | 032 | 180 | 055 | o040 | 000 | . 0.61
+0,03 max max max — = = === T max
3500DWR it
Test conducted by: J.F ‘Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.
- Reports issued by the Lab are confidential and belong to the requesting party alone and
cannot be given to any other party.
- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days

after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor

Lab. Manager / Lab. Supervisor

Prof. Dr: Mahmoud Tash

Slgnatpre: Signature:
f AT
e J TN
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 20f3
Email: - MTLCUD2@vahoo.com MTL-F-7.8.1
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aboratory
Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cairo University

4130048B(3)

3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No.: 124105000018

Test Specimen : Result

8-22/432 (bend) ACCEPTED

Test conducted by:S.H Signature:

The results reported here are the responsibility of the lab, and represent the true results of the specimens
provided by the customer. They do not represent any production quantities belonging to the customer,

- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot be given
to any other party.
The lab responsibility of delivering the rest of sample(s] to the customer expires after 15 days after the
12st report Issuance date or due to the depletion of the sample{s) during test.

Technical Advisor Lab. Manager / Lab. Supervisor
Prof. Dr: Mah—rhoud Tash
Signﬂh;r&: Qignatu
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 3 of 3
Email: - MTLCU02{@yahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.
Issue No/Rev No: 172
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Cmrmity Report

This report based on the results presented in Test Request #: 626

Specimen(s) I

8-22/432

Final Evaluation:

According to compliance with Egyptian specifications standards 262-2:2009.

- The specimen tensile properties are in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009.
2- The specimen chemical analysis Is_in conformity with grade BS00DWR according to Egypuan
specifications standards 262-2:2009.

3- The bend result is acceptable.

Report prepared by: £ng/ Donia Essam

Reviewed by:

Technical Advisor

Lab. Manager / Lab. Supervisor

Prof. Dr: Mahmoud Tash

Signature; Sigr‘iﬂure:
Tel -Fax/Mobile: 0235678005 — 0F277721525 - 01277721545 Page 1 of 1

Email: -MTLCUO2@yahoo.com
Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.
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Faculty of Engineering — Cairo University CAB'S
4130048(3)
[‘ Test Report
L Test Request # | 626 | Specimen(s)ID | 8-22/435

The MTL adopts the management systems t

hat fulfills the requirements of the inte
Accreditation Status Tensile Hardness,

Mmational standard 150/IEC 17025 12017

impact, chemical tests are accredited in accordance with Iso 17025:2017
[ Date of request 28/8/2022 Number of pages | 3
Tesi(s) Required Tensile+ Chemical+ bend
Test method {(Mechanical) Tension( ASTM EB/16)
Test method(Chemical) Low alloy steel(ASTM E415/] 7
Test item description 025 Ly yead)
Owner 35— s 3 gl )
Company el a3 gane 28 5
Project gl Sl L g, 5
General consultant | g L8,
consultant gl <l LS )0 ]
Date of Perform ing Test 28872022 Test Report Date 31/8/2022
Temperature, *C 22 Humidity, % 38 A
. gr:]ren details and conditions (shown above) are supplied by the customer; hence the lab beurs no responsibility regarding these
®  The Un-machined specimen Wwas sent by the customer.
1- Tensile Tesi:

Test Machine: SHIMADZ L / UH-1000KNX Universal Testing Machine,
Serial Nll 124105000018

Test Specimen i el T —
g3 Diameter 25
Yield stress, MPa 522 300-650 min
Ultimate Tensile stress, MPa 697 e
Elongation, % 17 13 min
Ra/Rens 1.34 1.25 min
Test conducted by:M.M Signature:

Lab only zud de nol represent (e [uistities of proguction e any olier quarsiies
B i0 the requesting sy alone snd cannci be Bives 10 sny cther pass,

beloags (o the cusnirer,

e st e pom guanee dete or due i e degletion af the samphe{s) during test.,

Technical Advisor Lab. Manager./-Lab: Supervisor
Prof. Dr: Mahmoud Tash >
Signaturg: Siﬁnnturc.f N @)
(7 A e
Tei-Fax/Maobile: 0235678005 - 01277721525 - 01277721545 ‘Page 1 of 3
Email: - MTLCU02 @yahoo.com MTL-F-7.8.1
Building 32-Facuity of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Rev No: 172
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2- Chemical Test:

Test Equipment: ART, 3460 Spectrometer Arc/Spark OFS.

Serial No.:4545-AD

D(s)/Ave. : S > Elements analyzed, % ; D _

by SR e B e e Cofi O v v Lo i A F ey

8221435 | 0313 | 0.959 [ 0272 | 0018 | 0.020 | 0.116 | 0.110 | 0.531 | 0073 0.003 | 0.001 | 0.001 | 0.001 | p.5a7

Reguired

for grade 03 1.80 0.55 0.040 0.040 . s M e 0.61
: max max max max T T = s - max

IS00DWR. | max

Test conducted by: J.F

Signature;

- The test results represent a sample provided — by the customer

represent the quantities of production or any other quantities belongs to the customer.
- Reports issued by the Lab are confidential and belong to the requesting party alone and

cannot be given to any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after

after the test report issuance date or dne to the depletion of the sample(s) during test,

- to the Lab only and do not

15 days

- Technical Advisor Lab. Manager!.La_b..Sn_pnrvisnr
Prof. Dr: Mahmoud, Tash
Signattllre: Sjghaturé* - :’
— VY, f:?

Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545

Email: - MTLCU02@vah 0.Com

Page2 of 3
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‘Laboratory
Metallurgical Dept. — Building No. 32
Faculty of Engineering — Cairo University

4130048/(3)

3- Bend Test:

Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No.: 124105000018

Test Specimen ¢ o Result
8-22/435 (bend) ACCEPTED
Test conducted by:S.H Signature:

= Theresults reported here are the responsibility of the lab, and represent the true results of the specimens
provided by the customer. Th ey do not represent any production quantities belonging to the customer.

- Reports issued by the Lab are confidential and belong to the requesting party alone and cannor ba given
to any other party.

= The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days after the
Lest report issuance date or due to the depletion of the samplas) during test,

Technical Advisor Lab. Manager / Lab. Supervisor

Prof. Dr: Mahmoud Tash

Signaturﬁ: SIﬁna;ﬁ:t;éE
_,,-ﬂ"’}" o ") ,,,,--rr’)’ e
T . N
Tel -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 3 of 3
Email: - MT LCU02@yahoo.com MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.
Issue No/Rev No: 1/2




LSl T Jana
32 ) - il i s
B! daala — duaigh ¢

.
Conformity Report Il

Mechanical Testing Laboratory
Metallurgical Dept, — Building No. 32
Faculty of Engineering — Cairo University

| This report based on the results presented in Test Request #: | 626 B
| Specimen(s) TD | 8-22/435

Final Evaluation:

tian specifications standards 262-2:2009.
1- The specimen tensile propertics are in conformity with grade BSO0DWR according to Egyptian
specifications standards 262-2:2009.

2- The specimen chemical analysis is_in conformity with grade BSOODWR according to Egyptian
specifications standards 262-2:2009,

3- The bend result is acceptable.

Report prepared by: eng/ Donia Essam

Reviewed by:
Technical Advisar Lah. Mnnag&r‘if'[.;il;y-ﬁup;lrvimr |
Prof. Dr: Mahmoud Tash
Signanl}'e: 'ﬁ__ign'aiure: b '
—— W, /.) | }"J? : |
7 7 2 [
‘TEI -Fax/Mobile: 0235678005 — 01277721525 - 01277721545 Page 1 of 1

Email: - MTLCU02@yahoo.co
Building 32-Faeulty of Engineering-Cairo University-El Gamaa St.-Giza.



T3 1pNoY Bu
£q pasedaig
SRSy
LIS (zwio/dy) pvang sassazduioy yo sdwasay .
005 9052711 §IT 87 20T dRSP1 e CPSIOS
u s 06817 ¢ZT 8T ZToT-dos-pl $h'e $¥SI08
6£S $LTITI §TT 87 ZZ0T-d25-p | 9%°7 $HSIOS
uorsy | P | () (s#ep) (gwora®) | 0N
L peo] Funse, JO eq
aalgsarduosy papuo] Baxy | aqo Jo 98y WE1ap, Uy | uspl po)
: unysnisy
S T405 [+05 |  SEOTUSUNCT 297y T anv-L1 - Juise) Jo e
FD AW T (L50+65) UoNELS XOg MAAIND{) Y - diPme
P uoiydiosagy
008k TON Aid XA DI Weld Y
Zooz-des-yl 1930 07y YSAWEWY NS
JOI228 APRY G- MiDL I S822dXT] JLO2]
INOdTE LHVA - TORINOD IITTV10 ALTIINOD
GILIEDEE - ™84 - E1PSFFIL - 1BL
VZID - NEASAANYHOW ~ 75 (IWHY ARV [ adv ¢
TVS "ONILSIL NOILDNWLSNOD GN¥ STVITALVIN
MAS NVINVAHY




YEYOP eures(y 3ty ' Iy X Tpnoy ouH
:Aq pomatasy :Aq pamedasd
SRy
L97 (zwos3y) peang sassaadmor) Jo adwiany
62 00195 §2T L 70T V-1 SHT 6L1/D8
39T CETO9 STl g ZT0TB0v-[ | 3T GL¥ I8
£8Z 05LE9 g7< ¢ TT0T-ANy-1] 9wt 6LP/O%
(gwar3-y) (guerEy) (gura) {sAep) TR Y (guro/uiz} N
sassaduioy | PooL | papeojeary | equo go ey [T LSO T wsem wupy |uep) opop
_ Buysniy
0S 105 105 1 2 SUCHUSTENT 5q0) T any - - JunseEy Jo a18(]
dn 8 i
[F40] Wg}umms 1 SULM XOF BaaInD;D"d ]
(ESot+bs
Xipy uondirasyg
.13 reN oy _ I O'W Hueld Yoreg
Z20Z-8ny-11  [eieg 07 Yseey ausiD
101235 ADFY CT- UIDL] S§24GX5) J14pa515
ANOITX ITIVA - TOXINOGD ALTIVO S IANINOD
GLAIE0LL - "¥Ed = CLPRFFEE - PL
= "I JAWHY AaVE-Td ddY &
AV'S 'DPI[.LS’.IJ. NOLLOOAISNOD ONV STYTAELVIA
MAS NVIAVAdy




BHRA IO AU

:Aq pardaig
R TIE |
- IEE (7mo/3) m3uans amgsseadurio) Jo aderaay
133 795hL $TT 87 zzoT-des-| iF7 6LE/08
£eE 0LEML I 8T ZZ0z-des-1 9T SLVOS
433 PO9PL $TT 8T 720z-905-1 LT 6L¥/OS
. {uay &) .
(zuwr3-3) o L) T PO B oN
enssaidwor) 31’“ papeoTeary | aqn) jo By | WSam nun |uap] #ped
UIYSNIT) '
05 [+05 1505 | : STONUSWI 390 0Ny b - Bunse) Jo rd
(¥4 {£50+56) vonms dn Buray xog MaanDy D d P
(350+65) e
XIRy noydirosagy
D08y o g XIW DWW e Yored
zooz-des-1 TeRQ o) YsSUeIEy Ut
107995 ARy §]- DL, §5210%7] 14109
TNOTIT LTV - TOTINOD ALIIV10 IFHINOD
TLIcOE | Wl - CIPORPEL D L
VI - NOISaGNVHOW - 75 CAWEY AMY- 13 a4y ¢
TVS ONIL AL NOTINGLSNOD ANV S TVIdALVIN
NMAS NVINVAUY




3T RN |
1434 (ma/i) GEvang sassadmo) Jo sdmasy
L1§ - Q8Z911 57T $Z Zz0z-deg-1T iyt L35/08
| e 268 101 $7T 8T T207-4e5-12 15T L85708
§0s 0cLEll $7% 3T ZT07-deg-17 ¥4 L8SIOS
| (guiosF )
=
(@uosgyp | A (o) step) g {guayuss) "o
pea] unsa1 §0 e
SR CLLTEY [ papeoT sy | aqn) Jo afy WFom uuy |usp] ped
UYL
051405 (4051 - SUONUSTII] 591D i e I T ~FuRse) 3o Aweq
FO {£S0+6S) UCIELS [[BM Suimy XOg LoAIND/DY |
i) Al
o uondisacg
Q03 YON 2Tt XN DN ueld Yyoreg
7eoz-deg-1z  :eg 07) ysaweey| SIS
JO03 ABRY CT- WIDAJ SS2XGX L3
IHOITH LTIV - TOUINOD AIFIVA0 FIATONOD
GLEILOLE - 'XBd - LFEFRFLL 151
YZID - NFISHONYHOW ~ 15 CdNHY AMVI-[AddV §
AV'E DNIISEL NOLLONULSNOD (INV 5 IV THdLVYIA
MAS NVINVARIY




------------------

<

Ba X Tprioy sud

MAgqEAhbEE H Y :Aq pasedasg
S BHTERY
(woy3Y) Wasang aassaudwo) Jo adesoay
92T 363805 $ZT 1 ZT0Z-83ny-1¢ £V £85/08
69t 9768 LT A L TL0T-Any- 1§ o¥T L8S/08
Tre $069L ST i 7T0T-Env-1¢ L¥'T L8S/D8
I (gwr3y) (w2 530) (7w2) (sA®p) (g/ws) "ON
aarssaxduio peoT] popeo]ealy | 8qn) Jo a8y 3unsaL.30 A M3 U | WP PO
4 Surysnasy : ;
| *ﬂs 1 *ﬂg 1 SH_G];HQIH!U aqng ZZiif-ﬁnV- 3l - = olNISED) JO SIB(]
D (L50+6S) UCHEIS |[EA FULY XOH MAAINDD A i
3 T.ID!}.ED-D"I
X uonyduasag
008t ON 31 KN O TETE yored
7Z0Z-3my-[g AmO 0D YsAUEBYEY ST

101035 APy ¢ J- DL 5594 2141035
TT0dTT ATVA - TO8INOD ALTTVAO ZLHAINGD

—_— — ——— ~  ————
GVLTEOEE - ¥ES - £T98FPEC 0L
VD -N (NVHOW " 1 WHY AMVI-Tdddv ¢

[ ———rer

V'S ONLLSAL NOLLONALSNOD aNV STVIIALYIN

NS NVIAVAIY




iy
AN
:Aq pamedalg
| i N A YU i
S
:'5)1.131119}1
It
10 (zma3%) Piuaaig 2yy5saaduie)) Jo AFelsay
£or ORL0G &TT = i ZT0T-3y-T e CPs/O8
I 66F 09268 ST L 7207-Bay-vz e §PSIOS
10¥ 0LT06 52T L T202-30Y-pT ¢h'T S¥SIOS
2 {zward) wd X
(gwos 33 (2w} (shwp)  |g (Lz/3) oN
peO] s} 30 e
sarssaadwo]y papecTeary | aqnd Jo 3By WEep nun | usp] spod
aunysniny
0ST4.0CT,081 : SIONUSL 540D TT0L-BNV-L1 -:3UNSED) JO e
[350) W1 (L SO+6S) BONRIS XOF WA DY
' BONENO]
e | uondrsaq
008P TON 314 XN D' Held yoreg
Z70Z-3nv-v7  : ole(] 0D [satreled] -ust|l
01335 AU S 1- HIDI] Ssaddxy a1322]
T30dAY 111Vd - TONINOD AITIVAO LTIONOD
SLLT50EE - *od - TIPBPPeC 1Pl
VZID - NOASaaNvHOW - 13 QIAHY AAVH-TI Adv ¢
AV'S "ONLISEL NOLLONYLSNOD UNY STVIMILYIN
NAS NYIN VALY




£y EERT

bSh {zua/3%) |Fuaag asssaadmio) Jo o3wisay
95¥ 9SEP0T S L TTOTNL-1 1 $5T T9E/0S
09 0£SE0L €T L i ra gl | 8%'Z 79608
IsF SEIDI §TL L cooTnr-11 e IS
(B | PEA | gy T P B
aa1ss3xlo)) ﬁ“p ¢ popeo] vary | oqny go a8y [* 1T WEBam MU | u2p) 3pa)
ysna)y
05705105 : SUCHUSE] 3qN7) ceocInr-¥ - BN, JO SR
[¥260) (£-2-10998 (L50+65) vonug (GRS 2P S|[EA ) Xog L2AIN Y _
g |
gl uondLesa(g
8% oN 2L ssaldxg awe(d yoreg
TIOTI00-E1 e 0D ysaumiEy Ut
1073285 ADJY S I= RIDL] $324
I¥0dTd X 1IVd - T09INOD XITTPA0 FITHONCD

6ILIEOCE - X¥d = EIPEPPEL | IPL
5 QNYBOW ¥ (JWHV AMVIE-13 aav £
TV 5 INILISTI NOILDNEISNOD NV STVIHALVIA

MAS NVIAVAAV




=

PPX TpToY BUg

1Aq paredang
B Ky
oStk (7w 3%) piuang sapssaadumery jo afeasay
l : .
99t 958¥0IL §TT L Fard T LT B Sl I9E/08
09F 0L5£01 $TT L rird (g LU A 8T ToL/08
15¥ 33¢€101 §IT L <A1 Pl C9t/0S
g (wars) :
(g3} {gwo) (skep) |4 {gopug) oM
pee uRsa [, 30 2ied
salsgaadoy papeo] BAIY | Bqony Jo oFy WBem 3N | usp] SpoDy
Suiysnay
OSTa0s Tals] ¢ SHOLUSUICT 997y {TOZf-¥ - 3USE) 3O S18(]
SFO {£-z-1r29g {LS0+6S) uonelS (QE[S % S[[BM) XOF LI3AIND/DY )
I UOnEdO]
L 24 uondiosag]
00%% “ON 34 : ssaiudxqg ey yoreg
ooT-Ir-11 - 9Ed © 00 YSIEIEY] UMD
J0J33S ADFY § [ - WA ] 5524 214322
1HOdTT A TIVG - TORINOD AT TV10 ALFIIONOD
e —————
GILLEQLE - XBd - LIPERPEE - '1PL
= MNd 15 QdWHY AMY A 1A 09V ©
A¥'S ™) AL NOLLDMHLSNOD ONY STVIdALYIN
MAS NVIAVauY




SRS

£8s {zuea/AN) pIwang aapssardumo)y Jo Iderary
€35 T891£10 $TT 3T ZT0Z-Sny-] 8T Z9L108
L6 ICFYEL STL Y Z0T-Boy-1 0%°Z TOEDS
L9% posizl GIT $T TZ0T-30y-1 vET T9E/08
1 (guinr8-y) }
(zuor8-3) N (zuo) L B it N
sarssarchuoy 2u papro] By | 2qny JO 23w | 140 3 yBem nury | weP[ 2ped
18T :
05 1405 1405 [ + SUONUSWICY oqn) 0T O[-F - Junse) Jo Sred
FD (€=Z-1)'008 (LS0H-65) HONRIG (e[S % S|Tep) X0 HRAIND/D A
I BOLEDD]
a uonduiasa
CosP “ON 214 ssandxg awepd yneq
70790y ram( O7) YSFTEIRY S

201558 APy S 1- WDIL $S2HIXG I
IH0dTY XTIVA - TOTINOD LITTVA0 FITIINOI

EEE[EEEE : ﬁi = tIF8vEEL - IRL
YZ150 + NAASHANVHOW © 18 J9MHY ¥ i

TVS ONIISAL NOLLONALSNOD ANV STVIUALY IR

MAS NVINVAAV




8 {zw2;3y) PSweng samsscaduo)) Jo aderaay

8¢ 7991¢€1 ¥ 87 ZT0Z-3av-1 RF'Z 798/

L6S QEPFEL ¢ 87 Iy~ | 05T 90108

L98 G0SLTE L4 ez TTOT-Iny-1 'L T9L/08

) {zword o) )
(gwmord ) HEory (zwsa) (s4ep) Aumsa] 03 5180 {swonn3) ON
sassaadwony | 3 papeoT ey | aguD) jo a3y WEAM MU | uIp1 SPOD
ungsTL
0ST05 105 | : TEOTURILT SqR) e 1 LT 2 ~FUNSE)) JO 97(]
SFD {£-7-1)098 (£ 50+65) vonms (B[S 3 SIBAM) 08 HAIn DYDY ]
I UoyEdC]
x| uondiosag]
003 CON A ssardxyg sueld yaeq
TTOT-Sny-1  rsed 03 YSOUIBIE3] UV
401235 ST~ H{pd] SSa1aX7 214)93)]
I¥OdTE LTIVPQ - TOVINOD LITTVI0 AIDIONOD
AILTE0CE “ X84 = TIPYPPEL = '[BL
VD - NOSaUNVHOW |~ 15 GdNHY AAVI-THddv £
TV S DMILSAL NOLLONUISNOD NV STVITALVI
NS NVINVAIY




ol BRI, TR 1PhoN
. - 1% A8
BRI AR 43 poedang
Y e N | AT e by h
P ————
K ATATEN |
9/iS {guwody) piuoag ssssardmey Jo sderaay
i
l T8e 29601 €Tt 8T TTOZA-11 T 0£T/O8
L9% T09LZl1 =ik 8L ooz mr-[1 oFz DET/OS
6L PSEOEL £ 87 ZZOTIN[-I L e 0£7/05
(Twor ) (mp:’:j“} {qwsa) (559P)  |aunssy o smeg| EEMHD 'ON
anssardwos poprOT BAIY | QD Jo &Y | WitaAy Bun | uSp] apod
Fungsnan)
05T+05 (0% : TOONGALT 3qrD TT0TONf-L ] -1BUNse) JO 2B(]
TFE *O
[ 3] (L50+68) vonmg xog WaaIn ¥ H )
apy ucydizasacg
008y - TONSIM sso1dxyg aue|d Yored
(o LT N Lt | 07 ysawemy M)
107595 ADFY §]- W0 ] $5a405 4p391
I¥0dTT AV - TORINGD LITTV10 A1TIONOD
————————————
GILIEOET : X®d - CIPSPPEL - 2L
- NEHASHONVYHOW © 15 ddMHY YATdadyY ¢
v NOLLOMUISNOD STVIHIIVIA
MAS NYINVAAV




r-.','_—.-.-_—-.-—.-l.-ﬁ.-.—‘_-

S A — — — — " — i — i i i O i o s i S T

BpX oy 30y
:Aq paredaig

SEgEiay JeIeueD)

W ez

(L2 !

//

GG

09T | 0BT | €801 | 95 | 2860 | 01 £

L

LI

i
v i sT | @61 | LLOL | 436D | 5Ti60 | BT Z

11i'a

Sl o
I

SOE/O5 £ 1 DET | 081 | 65%u Ty | R0S0 ¢ OT H

11
JEWY ﬁ
2 A3 RRE)

.-. I-_-

|2L3g -"i{:"‘) (u) | smep ooty |osumy | oconp |

wopp | 2° | CHRL | doyg fwgssurg  oe | Bunapy | sprug |
|

N i o T = S Sl e 7 S e et e e L

e s T b ekt B w— T S

Es =

| DUOT) L sl |

i i i ;
1 [— !
= § : "i 3t B 1 [
TR (£50468) 35 L8AINRDID'd + w00 | !!
| 4

T B uendi oo o i |
-j “:‘:b‘l: i FE - SE T LRy T s =L - - - i 1 --l_"' CE-OE ST £t 'ﬂ.—--_-:t_; .-_ﬂ_-= Ii_“ E-_== -L--|= - l
(kb ='0N. GHE| tepidng Gueg 1y 'ﬁ

|

{10g-3dv-gg =g 00 ySHMEEY, 14D i

PR AN T W R RN XIS TV TRET I o
LTI - 'E;is:; CSXTIFVRO AT 5

TV :a J_-.I_-l.‘: .LI. m_.--n.;,,_n (I ANV S LY SRR

EELTURPTI PR AT R PR PN PR R RN T S S T R e TR N R R L e e B B

e e f —a et S S Sk e aa————

L3
'::
—

i
]
-

SR T S e

s
i

oot e S e e
i R e e A
el N N B

i

O [ b S



=

——__ e

iiiiiiiii

P e e

IR A POy sug
:Aq paredar]

Y

1Y

(7wo/3y) mduens vasssoadmo) Jo aBeiany

£9f

0L18 STT 8L ZTOT-ARIN-31

TN

SU/OS

09t

83608 53T 8T TTOT-A9IN-81

) e

SQ1/08

114

Z099¢ 8T TT0L-ABN-21

ELE

SOLOS

{Twey379)
arresaad o)

{Twor %9}
peo]
L)

(sivp)

aqn 30 <F BunsaL 3O Aed

NER A RN

(e}

=
UEpl S£0)

.‘Jus *( ';r

TTIAT

|
[49] (LS0+6L] ¥ 11200 d ’
e - N —

e I RIS flfl’.‘.’-ﬂﬁ o B ) II ',

AR “5 § & ='.='-.—-.=- l: i i E W I X_IT —_FELLE 2 _ 4 - g IS dEmm Tl tE T IR sﬂa (-1\ .‘L :] B

TCOT-ABN-RT &

= R IR

R TR TR

R B it
i+ A iy B T

TOn g (I GI- ] SFOAGN St

LT ISEE TSR =

o8 i »st R

LA R A e T L
45 ﬂ"'.L S R (11].%

aE e

B 4 - JE

AV IO N ATV T T ."f'_{l-

A = = S e

0o s b

W L LU o o

a2

e £ AT -

!
1
1
'

_m]

o4 AR

SR AL




Bl Tpnoy oy

:Aq paredarg

LY

| 6LT (zwma/3y) Himeayg aassasduro)y o sdeRny
|
L6T 01899 $7T L 7207-109-£2 vre $O14D8
i ZI1495 $IT L 2207y LT o't SO1/08
i
23T DLLYD ¢7T i 2Z0T-d-LT T $01/08
s
sz | CEED ) qum) S Y PO v S
peo| . e, |ISAY 3G S BQ ‘
gatssaaduro)y Py papeon vary | squ) Jo oty WSeps Nu (W  pod
i sy
05 T+0L17AT} : SONUSTIL G0 O 1T -smsey v
¥ 3] (£7045) 35 HOAMDD ¢ —
] |/ T
! 2 B :qudmtrrq ‘i
F=I.=;:-:;,__ _I."- 7:_ T — «'_ ‘:r -tr:; X 3 Uit 5 X ;:I e ] —— '- _l:.l-;=—='
iRy AN Pl geoadxg 1 pneg
zozadv=ip e G0 YSALN 7 { 1RID
- FIORFINA VY g; lf_!i.-’fu_ a5 m*t{; "‘f
| - '__‘{E}JJHJ'L}'FH -rn_tu._u,_? i’{{jnnn -r H’Nﬂﬂ . i
il i 1y 1?’“1 - Sl ME - '"-.|; : .
: O~ N0 VT AV A "{a’ﬁﬂ
| R i N e A uum\w DNy S IIVIN
i
£ e e e
1{ U5 NV ICVEEREY
[LESR — A LR} e e ey T TR St LT e ~iE - =B rabkh AT 3 LRSS -ThEEETETES= e — =— = LI i <z e ol



A
Ep A TpIoY 0
1Aq pamdald
SHIEWOY
I LOS (pwo/3) pRuanyg 3assoudmoy Jo 2deiany
| LBV 059601 $ZT ' TCOTm-0T SPT 0LT/OS
66¥ [LitxAq ¢7T L TIOT-UN[~OT ME 0£7/08
1433 kE00C] §TL L T30T-unf-07 6F'C G£T08
oy
@uorayp | ¢ pn’;qm {Two) B e e {gwows) ‘0N
aatssudwo) | o popeoryeay | aqn)y jo say | L0 AL yegiom wuny |uapy apo)
mysnL
05 T#05 405 | : SEOTGRAWE 39N zToz-unr-ci -:JUnSe) Jo ored
550 (£L50+65) UCHEIG XOF HaANYD o
Ul
aFy uopdrosany
008k YON A sea1dxg el yseq
TooT-unf-0z - @ed O ysaweiey ALY
T0]oa% ADJY G- WUI] S524dX5 IO
IH0dFH ATIva - TOYINOD ALITPA0 ZITUINOD
—
GLLITOTE - X8 - C1PSFPPEE * PL
VZID - NTASIANYHOW © 18 QIWHY AMVIFII GEV €
e e T Y L el oA S AT IO T VA
V'S "ONLISTL NOLLOMNULSNOD NV S IVINRLVIA
NAS NVIAVAIY




SN
B Tp0oY dug
:Aq paredaag
BHRUNY
I 9.8 (gma/33) P3nang sa1ssa1duIo]) JO 33BIAY
8¢ 2960¢1 STL ¥ ZZ0Zn(-11 8T 0£Z/08
“ LOS T09LZ1 $TT 87 ZZ0Z-Ir-11 6F'C 0£T/08
I 6L5 PSTOE T 2T T20TIN-11 LT 0TS
.E.
uo gy | RN | ) iskep) (guoanf) oN
puo] Sunsa) JO seq
aarssaadwiory papso ey | 30D Jo o8y WaaM NUML [uspl Spo)
FuIysi
OST=0S 403 | - TEOTIUSIT 317y TC0Con[-¢ 1 - BUnse) Jo e
TF D o X nofoy”
[Y39] (£50+65) VOUEIE XOg WSAIND/D Y iy
¥ vondussag]
003t TON 9t ssaidxq yueld yoreq
CCoT-Ir-11 9% 073 USBUBIEY (UMY

101035 ADFY § [- WIDL] Ss240X, J1dJoa]q
LYOITH L'V - 104INOD ALITVIIO § HIANIONOD)

£ TXE] - EIPSPREE CREL
VZID - ANVHOW OHWHY ANV T
i NOLLOTHLSNOD YIdAL¥H

NAS NVIVYAdY




CRA T "SR

:Aq paaedaag
AL )
gIS (zwa/3y) Wiuang aassaiduroy) Jo sdesony
876 RZLRIT £7Z 87" TLOTI00-S i 5QTDS
90% TESETIL $TT 14 oT-in-$ 6b'T SOZ/OS
125 00€L11 $TT 37 TZOT-iN-S 3T SOT/IS
a.
(Twos 3D (ewor33D) (g} (sfep)  |g {208} "ON
pec] unsal JO 2eq
aagsadwony | o pepeo ey | 3qn) Jo IBY WM WU | BIP peD
SN
L05 (205 : SUouawig 2qn) 20TV -, ~gunse) Jo 31eqg
CF (LLF+19) uonelg XOg HeAn /DA )
| HOITBIO]
W ucndizossq
008¥ TON A1 ssasdxg Hus|d Yoy
Z0Z-n-§ MR Oy [ssurejey Jusr 3

JOI03% ADPY S [ - Wil ] S5940X7] JdJI0[]
Y03 11IVA - TONINOD ALTTVI0 ALTIIONCD

e —————— e
IZTeDet 3BT - ¢TP3FPEY - AL

VZID - NAasdaNvHOW ~ 18 AIWNHY AMYH T ddy €

e e e e
TV 5 ONILSAL NOILDNUISNOD dNY STVIHALVI

MAS NVINVAUY




0 sy ' \ TR A Ipnoy sug
1 b 3 5T
+Q PR Y :£q paaedal
HI v B thﬁ stk ;".—i_m___,_.-—'-"_:-. 1 ﬂ:l P d
f. _aaat iy v ==
W N
EETANE |
105 (7ma/3y) PSuang ansseardmo yo aderory
|
HS TigTIl YA AN 8T TTOZIN-6 &F't c0ZfOs
9CE OZLBIl 5C 87 20T -5 9% Z SOLO5
iy 866901 $ZL 8z ZZOT IO -% 08T S0T/O8
@uorgs) | @0 | ) 2 S P G
sa1ssardwon) g popeoT EaTy | 3gn) Jo &0y ; Biea uury | wEp] 2Ped
lI!T_lSl'Il:) i .
05 Ta05) 405 | - SHOTUIIT 30> ZToT - -Bumse)) Jo areq
{4 29 {LL1+19) VONEIS Xog WA Y
! 0o1e00 ]
o unonduosy
008Y ON 31t ssaidxg que|d yoreg
Piril e ] o8 - BB 07 SSLIEEY D

107005 ADJY §]- UIDA), SSa10%5 TN
THOITH XTIV - TOUINOD AXTTVA0 JLAVINGD

alLle0ts - ™o - £1FapPel - TRl
VI - ANHY AMY2 T 9V £

TVS DNLLSEL NOILOMULSNOD ANV SAVIHALVIA

NAS NVINVAayY




BRAT £
1Aq poaredaag

RS R |

[Yd 4 (zouer/3y) pIaang sasssardwoy yo aBuiasy

LEE 801L% sel L oyl 4.7 S0T/08

£Lh Ti5L6 A L [ ol | e SOT/OS

0 958¥01 cZT L 0T unf-¥1 3 A L02/05

{Teey 3]
peo
Foygena)

(EWUEs) "oN
W AL | 99PL 2POD

{zo) (sfep)
popeYy tRsY | aqu) Jo a3y

Ty 87)
aatseaadeIngy

funes] 30 QB

,.-..,lr

I
'!'I
=

TE 0T 14061 » FUIRUFIL R TS TE0Z-UaL-; - PERD I IR

<53 1) mome g Yog M M) 0

— T fim sem i p—— EGEER = X ET SESdEEAEES ML eI IEATEm e =TT ST S R TR

OCE roN #id ser ] ueld oIy

et ‘r-t I T ope(] g o sannny s ) '1

EEse= S N Y T R Ll e L R T A T L T L R — e '

.hf{h y ujy G- Hina g, fsrich ,r vu;:ra}? ’

ARG U T EREVAE [0 TETIDNOD

EH WY RN E .- L S = [t_l: e -L :-(L]" By BN T NS I TR LR T rom e A
AR i Ly RE G T VTRV Y
R RN TR L kAN T R ui"..t TR TRy
W SRS T ;
o o C e EEAg: T -eRTEE Tt el R L T TSl ook TR MR A TR e =N 5L T e ‘!’.‘rﬁ—'.-:l,ﬂ:’-"-‘-"’-‘.'b”!ﬁ'_:d



TP X 1pOoY B
1Aq potedang

Teuey

6rF

(7w /B pouweng aamsadmoy Jo sdvreny

305

Q¥erIl STT

0TI~

GsE S0Z/08

[A%

Foli6 oL

2T0T-vor-p |

L¥Fi S0LI8

30t

2alo 52T

zzoTunf-p1

6r'T COTIO8

(3%}
salsgapduio])

(o 3-0)
pro]
Bomysntd

(sA=g)
aqnyy Jo 48y

(=}
poprOT &

Sunsal, JO <20

(L)
WA U

i
2L 99D

{
1
I
|
|
L

BT 0000 ] @ S e TN Rt AR STy |
| e
i |
S (L1} VOI 93 NOF WA/ :
E] i ol f OF [y \lm(r-[ i
i g e s — e —
e o — { ;
adind i 'L!DE.';d{I 0] !
------- :‘_-:v ==- AE r;;::ﬂ" o = == TET el — =3 AN} .-.- = ECLTE tl'-'.s.-‘-:;;b;:tﬁ z ] J-i-z' ::;'-ﬁﬂ
a2 ON & l‘i £ 13 d Yl
e R T MG SEEY WD
TR L AN L e - == — - LRt ey RS TSI =N 32— R [ PPNy PR BN AT - —

TAGIIEY -

mf’“ﬂ'ﬂ.

L

T ,&j if;’u,{ﬁam‘.uf v IJ
:{j.{fhiﬁ} {‘r‘ J;{ -I'J .',.:.‘

I TRITA T

B L

Uﬁﬁ ¥

B - B Th

YRV

BT 16



mgig;d

o FROF SRseYR <5 3

EH2 A IPRoY "ol
QoINS Y :Aq paredalg
R
-SIEIIRY
£1S (zmoy8n) p2aang asissardwmo) jo adeiaay
1AM DERBIT T T T0TIng-1¢ 6P T $8/08
615 839911 A 8T T20C19[-12 05T 837/05
205 crEvl STT 8 L0TIM-1T LFe $82/08
3‘
uoray) | EREL | g (s#ep) (gworws) | on
pea Fmsal 10 218
nssardwio)) pepeoTRaLy | 29N Jo 58y Wdrom Nup] | Uap] Spod
Fuysnin
OSTH05 14031 + SUSHUSIN 31 TTOC-IN[-€T - BURE] Jo aled
: -7-1)0a uone)s © X AN
$FD (£-2-10028 (LLP+19) UOHEIS S[[EM XOg MOAMD/D Y !
a uonduosag]
008 TON BT ssoadxy aueld yoeg
CIOT- -1 - 21 07 YselHeey Ul

To733 AURY S [- VIDAT, SSOAdNS IHIIo01]

LXOdTH STIVA - TOWINOD LIFTVAQ ILTHINOD

SILIE0ES - XBd - tIFgbbes « L
YD) - NHASFAANYHDW © 15 (dNHY AMYA-Td ddv £
T'V'S "ONLISAL NOILDNWISNOD ANY S TVINHLYIA

NS NVIAVAIV




- ysaledd

ke T -
gLy G M
L_————_"—-;;_
S LEEYT
FEs {7wma/3y) Buang sassaadute) Jo ddnusay
£CS BLEPT] £TC 87 ZO0TIN-12 (AN §8Z/08
SIS FLOGTT §TT 8% 0T -IT 8T 83Z/08
43" 951021 8¢ 3T LA I-18 6¥'e 887108
.ﬁ-
uorgsy | CEH | o) 49 |puneog s sa] 4D | on
] aarsseadmo)) Suigsni) papeo TRy | 2qnD jo #3y | WHem Hur) | mRp] aped
D5 7«05 1205 | - SUDHUSWI] 290 Ze0C-UR[-ET ~Junse) Jo 3eQ
SFD (€--1)998 (LLp+19) UOLWS SIFTA X0/ WaARD/TY .
7 o uondixsag
(113 CoN =14 §s33d%] R[] yoeqd
Zeaz-in-ic  Rd O YssuerEly UAD

707335 AGJY LI~ ViDL Ssodxs] JMII]R

IH0dTN A TIVA - TOYINOD LLI'TVF10 AIANONOD

SILIEOEE - -

VZIO -N

JONVHOW ~ 1

TV S DNIISHL NOLLONALSNOD ANy SIVIHILVIA

¥

tt L
¥ A A

MdS NVIAVA@IY

¥t




BIoA TpNoY 30T
:Aq paredard
ESNIEUY
i
i
9Ts {7z} plusns spssadmo) Jo aFeray
1£5 tPe611 §TC 87 ZZ0Ti-1T W7 287/08
3 Z9$0T! 572 4 T20TPI-1T I§Z §8T/OS
71 3S1S11 [J#d 3T TTOTINL-IT 9%'T 887/08
(guorgyy | ERTN (o) (shepy g (guasud) 'ON
PRoT uysa ), 30 278Q
anpssadwo) | o popro BRIV | SqnD Jo 28y WEEm WU | USPL 2P0
S
05 T405T4051 : SWONUSWI(T 3qR) [ Tl -.Bunse) Jo a1ed
FD (€-2- 17095 (LLp+19) UOUBIS S|[8A X0 HAAIND/DH \
LI Laldy |
X uoniduiosa((
oosy CON ¥ ssaidxyg weld yareg
TOT -1 (9] 07 YSIUBIET] 0]
10792% ADFY S [~ WIDA ] 3S210Xq 2199917
I¥0ITT ATVa - TOUINOD ILITV10 BITUINOD
VZID - NIISaONYHOW - 18 GaNEY ANV TH Gav £
TVS DNILSAL NOLLONUISNOD ANV STVIHALVIA
NS NVINVEIY




TIye X Tpaoy Dug

:Aq peedaurg
TSR
214 (zwa/3y) pivang aassaxdumo)y jo adelaay
r 96¥ 285111 $TT L ZTOT-UN{-0E W'z 897/08
LY PLLSOT CTT L TTOTun[0% ¥Z0 382/0S
L3¥ 0s9601 $TT L TTOT-UN(-0E 1§ 2 $82/08
usyn | TP | quy ) | (uomd) | on
peoT unss 1 3o #ed
salssardure) 3 pepe0T] ealy | 2qn7 jo I8y wEagy WU | USP] BPUD
uIYsnAT)
0ST+05% 140 | : SUCRUHI( 307 TT0T-UN[-EZ ~BUnSED) JO 318
FD {£-7-1)7225 {LLy+19) ORI SJBA XOF MRAINDDY
L UEXO]
xpy uonduasa(
008t CON A ssaadxg aueld yoled
Zozunp-g (g 0D yseweley usy’)
408, CJ= U] S534 J14]33]
I90J39 A71vd - TONINCD AL VN0 AITFONOD
BILICOLE * Xe - CIFEFPEL - PL
e HOMN {JHHAY AV Td ddv £
TVS DNILSAL NOLLONMIISNOD ONV S TVIGALVIA
NAS NVIAV@IY




B9 A 1proy Bug
AQ paledang
TSEWETY
vob (7uEy/5n) Phesns 2assaadmon) Jo ISRIINY
12114 0R1I11 §IT i TT0Z-uuf-0f V rd $87/0%
66¥ 00ZZI1 $ZL L ZT0T-N-0g 'L 33705
06t 091011 $ZT L TTOTUN-OF oFT 382/08
uorzsp | @L | ) on o o euop) | on
aagssadwe) | Ve papeojEasy | aqn) Jo ofy | WA WU | uAPL 2POD)
uysnIy
0514051405 | : STONUaWIg 4N T202-IN[-{7 - BIEET JO 3]
TFO (£-2- 1228 (LLp+]9) uolieig sj[em Xog WA/ ,
¢ WOIIEDO |
apy - vondliossq
GOt TON 2 seaxdxyy el yareq
OTuNf-0¢ 3% o)) Ysewsyegy Jua| )
101338 ADJY § [~ WIDL], S$o40%7] J1119a] ]
TTOITY A7IVA - T0IINOGD ALIIVAO ALTIINCD
TYed - LIvRRFEE | 1P
VZI0 - NIISIANYHOW -~ 18 (WEY ARV TH AV T
TV'S DNILSAL NOLLONULSNOD UNV SIVITALVIA
MdS NVIN VAUV




UK [P0y A0

‘Aq paveda]
ey
(t
LBF (zoma/3) @yBuang sayssaaduro)) §o d8viony
r 2114 96801 ¢TT il ZZ0Z-unf-pt vz 237/08
| 63t 230011 €77 L ZTOTHNL-OE A $3Z/08
LT 059601 LY L TooT-unf-gf [ ard SRS
.3.
oz | CEID | sy (shop) | (cwonng) | oM
amssardwo; Py 3 o a% 1SeL 30 &Ed 13 uap[ apo
! 3 papecgeary | aqnd Jo a3y W@p N0 | UAPL AP0
Busnan
DT T#0C [+05 | UL 39710 AL o -:Funse)) Jo 2
7O (£-7-1r298 (LLy+9) UoneIS S|jef XOH MRAIN]/ DY .
} UONEI0]
Xy woldnasaQ
008t "ON 1] ssandxs] cqueld yoseq
J202unf-pf A8 07y USowey UsI[D

207395 ADFY G- MDA 58240X7] J14103]]

YIOJdTY £TTVA - TOUINGD ALI'TV(Q HLFAOIONOD

GILIOLE - "%8d - £I £ -'RPL
V210 - MAasaaNY DO - 75 QaWAY AMY AT d8V £

TVv's DMILSAL NOLLONMUISNOD (INV STYDIJLVIN

MAS NVINV A d v




TIRWSY

oLy (73 3y) PSuas)g anssaordmio]) Jo 3TeINY
0F -99CCOl $7T L ZToT3ny-5i S¥'L $6F/05
OLF 001201 7T L zZ0T-8ny-Sl | 6T €671
- {8 751801 §ZT L 7Z0Z-8ny-51 LrT E6E/IS
] {zwor 3o} =
(gmays33) {Tus) (sA®p) {guro/wi) ang
pso Juys=], JO 21
aslssatduing | o papeo] By | 3qndy Jo o3y WM N0 | WPl SpOD
] uysnay)
0STL0S [+05 1 * STONUSU 3q0) TL0Long-g - BUNSE)) JO 9e (]
(Y20 (1255 (14 4+19) UoNEIS QB[S XOL UAAIND DY _
D UODEIT
gy uonduasac)
008k FoN 314 ssaudxq ‘uelq goreg
Zo0z-Any-¢1 ek 073 YSAMARY] WIS

0Py WP ¢ - WOL] s524dXy JMI3YH

I¥OdAE ATIVq - TOUINOD ALITVI0 AITIINOD

alLIS0EE -

o - £

L

T - NAaSdUNYHOW - 75 QaWHY JAYI TH 9V £
Tv'5 "ONILSAL NOLLOMULSNOD UNV S TVIHALVYIA

WIS NVIAVaaY




mil - | EWpX Tphoy Su
duigll‘ﬁ adxq !{

“_; 1AQ poredang
- T £ ﬂ} :
ﬁfﬁgﬁu T :i
SEuRy
780 (ud/dy) HEuveng sasaduo) 10 alviAy
59¢ Z5901 57T ‘ zeozdny-s | £z £6WO8
coF reTall STT L 720Z-30v-5) SH'Z E6RIIS
LB 059601 cZT L ZT0T-¥ny-g) s £6t108
) (7w 51 :
(w3 | U (zwa) R P IO iy oN
anissauduro) il Eilig o ) EAPC TSRV 350 jo 28y W U |9sp] peD

05 T+5Tx05 ¢ STOTESIKT QN 7Z0-3NY-3 -3upse) Jo3eq
SFD (1)°098 (LLp+19) HOIELS GRS XOF WAAINTYD™Y
! UOLEDD]
X uondissg
003¥ oM A ssa1dxg el ey
TIOTANY-C1  CAeg o) ysewERYy IUAf)

J0JI3% AUFY C]- HIDL] 55240X5] IO
130439 A 11vVd - T0UINGD AITTVAC SITHONGD

GILICOLE : X8 - CIPEPPEL 1 PL
VZID - NEISAANVHON - 15 QIWRY AAYSFE Jdv e
TYV'S DNILSAL NOLLOMILLSNOD ANV STVIHALYIN

MAS NVIAVAAY




Ba1a il \ - - | THpKIpRoy Hu
xg 195G | :4q paredaig
ﬁ%ﬂfg@md E. \ £q paredaig

|-‘ \11_'!0‘&".1{1“ \

TSIy
Ir
L8F (zuia/dy) Yiuang sasssadmo)) o eduaeay
68% 350011 Yord L ZT-BNY-51 9T £6%/0S
| s6p & TARA| $ZT L Z70T-30Y-51 8T £6F/D8
6L Z1LLo1 e L zoT-Bnv-s Pz E66/08
:
uorzsy | TR (gma) e R B oI Y
aalssaidiuosy 3 pepeo) Baly | 2qaD jo 98y | 7 MIam MU |usp] @pe])
TIgsnL)
05 T+05T+05 1 * STODUSI 5qR5 Z20Z-3ny -8 - Funse)) Jo Qg
: A L] AN
CFD {1)roes (£24+19) uoNES qufg Xog MSAND/OT St
gy uondrasag]
00y CON 9T ssamdxg ueld ymeg

TToT-Bny-g1  1aleq 07) SOHIEY [JUATD

01335 AU S - WIDAL SXIIAXY IIGIL]
IHOITT ATVA - TOVINOD LLTIVAC ZIFONOD

TF © WBJ - LIVEPPLL ¢ RL
T2 - ROISIONYHOW ~ 75 (ANHY ARV 1d L4y €
TV'S "ONLLSIL NOLLONHLSNOD NV STVIdALVIN

NAS NYINVUHY




W Eﬁﬁwlﬁ i&lﬂj

R _.
__-——'__"-__—-_.—_._.___
5 LT
oLy (gunasa) winang sarssasdwe)y jo dBeaday
20% 99£501 STT £ ZT0T-3nv-S1 1 A E67/0S
r oLy 00TL01 52 L LTT-Fy-5| 6F'T £6¥/0S
£8r 7£L301 5T L TT0Z-B0y-51 YT £6¥/0S
-3. | .
quorgs | COTP | o) 600 |aunsey s mmg] €MD | oN
aayssauduoyy 4 papeo By | Wqn) jo 9By | Wsm Nufy | uepl 2P
LY SELTy
DS 1-05 105 1 : SUCHURII(] S9N T ny-3 -Junse) Jo aeq
73 (1)298 {£L1+19) uONEIS GELS ¥OH HAMD/O )
Lo} |ty |
XN uondhiossg
008 SVNEIE ssaxdxy 1Ue|d Yore
ZToT-Buy-gp  f9eg 07} ysamssy] WD
101075 ABJg S I- WibdJ Ty GULETE |
THOITT 1 IVa - TONINOD ALITFI0 JLIIONOD
LIE0ES =l - CUPRWPLL - 1Rl
VZID - NaASAaNvHON 75 QIAHV ARVITddavy
VS DNIISIL NOLLNLLSNOD UNY S TVIHALVI
WdS NVIA VAT Y




SIeoy

{zmﬁq) iwang anssardmoyy Jo adeiaay

L8P
681 850011 $TT L TZOZ-AnY-C] 9T - E£6EIOS
Cotr 31T §TT L TWTIny-51 T £69/0S
6LY LT STT L 2zoz-Eny-5I & £61/0S
, {way8y) :
(Zu1a,8°9) (Two) (sAep) { el oN
peo] FunsaL 30 Ao
aassamduag | o pepeo] BRIY | HND JO 3By Wl Wuny | uSpy apo)
WsnID
05 12051401 : SUOHUINT 90D TT07-9Ny-§ -iBUNse) JO 3eq
FD (137998 {LL 1+ 19) uouRIS qEE XOg HAAND/DY _
I USIEID]
Xty uondixsag
008t roN Al ssaadvq ey d yajeg
ZZ0Z-9ny-¢| 9] 07 YSIUEIRY JuA|D)

J0J098 AR & [- WIBAT 5S040 Stapoald

INOATT ATT7d - TONINDD AITIVII0 JLTIINCOD

GILLEDEL - X6

= LivEFFtt « 7L

VZI5 - NHISHANVHON 15 GaWHY AMYA- 14 adv €
TV S DINILSLL NOLLONULISNOD GV STVIdALYN

NS NYIVAU Y




1335043

e RS O

El= A Tpnoy “siy

3. A . A Jedea
wds AN G v qpeiedold
S LR
I8F (pmayy) qiduaaig 2apssasduin) Jo s3vioAy
sof TS9P0T $72 L 7Z07-3ny-5 | £3'7 £6b/08
N4 282111 5TZ I £T0T-8nY-C 1 SHT £6¥/I8
L2F 059601 $7Z i T0e-AIny-<| LTz {65108
(zma 2y (guo, ) {Zwea) {s4ep) { g and)y i8]
peo 3unsal JO g
sapssardway | o prpRoTRAY | 3qn) Jo 38V WEeA Huf) | Uep| spOD
sy
DS L+05 1406 | - SEOTIEWL] 3G ToL-ony-3 -'FUNSE) JO S1E(]

) (1)025 (L2419 UG qE]S ROF MSAIND/ Y ,
T iy |
xipy uonidlIasx(]
003 FON 41 ssaxdxy ueld Yareg
TIOT-Bny-c1  CAae( 07 ysourejey JuUSN

07335 ADYY S~ WJOL] 5504

o913

TIOJIAT A BVA - TOIINOD AITTVAO TITIONOD

GILISOEE - "Xed - ENRBPPEE - P
1D - NJIFAONYHOW — 1e OdA

YA-Td ddY €

TV ONIISAL NOILINULISNOD NV STYTHALVI

MES NYVINVAARY




A pemdang

Sprenay-

5313 {zwa/3y) PEuang aissardmo))y Jo 3FeIAY
gfg | -zosiL 52 87 z0z-des1 | - ¥5T 185708
X 9ETSL 52 8T zzoz-deg-1 152 187708
7ot IS 164 ST 82 Z0Z-dag-| 3T i8F/0S
i.
quoran | ERW g Ghopy | (wor®) | on
d peo] 1S3 L 3O ST
anyssaudmso)) pepEoRAY | 3qnD) jo By W3 UUM | U] 2POD
o Bunysnay
DCT+0C 1,00 : SUCHUSWI(] oqn ) TW-ony¢ - Funse) Jo 3
[Faé) (2Lt+19) vonmrg dp) Bury, xog HIARD/D'G |
: HoTpEaoy
Eri i uondioss(]
008F “oN 214 RN O ueld yoreg

zzoz-des-1 1eQg 0D ysaUreIRY BN

J0105% ABY S I- HIDL] Ssaddxy Jld1o2]q
LUHOITE LHVYT - TOXINOD ALTVO JIHUINOD)

EE - Xed - CIPRFPEE T PL
VZID + NA35JANVHON — 15 TRV T aav ¢
T'V'S "ONILSAL NOLLONWLSNOD NV STYITHAL VI

WIS NVIAVAAY




FE AT

(zwa3) gy Fuaa)g sarssaadmio) Jo a3esaay

¥LT
LiT 0TIT9 $TT L ZZoz-8ny-11 LT 18%/08
3T 27979 $ZT L ZTe-3ny-1 | St 18#/05
197 2009 ¢TT L ConT-Bny-11 9T 137108
™ (Zuy83) _
(qwasay) {zwa) (shup) {cwoauE) oN
peoT] Bunsa [ 10 a9e]
aapssanduio) papeo] ey | 2qn) Jo 23y Wi kN | usp| sped
Sugsnay
05«05 12051 * SUSHUSHT 590 T3t -FUNSE) JO A8
[{4%] (tLp+19) vonmg dny Bary xog H2AMD/d
} UREM]
ap uondiosag
003t FON A aw o'W aueld yarg
220T3ny-11  -amg 07 SHUBEY (U1
FrTEET o §]- (] 53240X5] JLJOaLG]

THOdAN ATNVT - TOSINGD AL TFI0 SLTIONOD
STLTEDEE - *8d - £IPSPPEL - T°L
— aHVHOW ~ 15 vV AM

TV ONILSAL NOIIDNUISNOD ANY S IVIAALLVI

NMAS NVIAVAAV




N
g TR pUcy svd
aadxd 14857 . 5
; :4Q pam
il WHY i !
E e
L .
SSHaEWRY
| ozr | (zwa/3x) qBuan s salssaIdmo) Jo aBeiaay
85 AT | €2T- | L | ©eoz-invy-+7 36T ZHS/O8
YOb 8606 57T L T20T-Eny-47 8¢°T Z¥5/08
86€ 95563 §TT i TE0T-3ny-47 0bT TrS/0S
.3—
{gwa; 33 b (zum) (sAep) 5 (grmo/wd) ‘o
peo] unsa L, 10 e
anrssazdwoy 2 papeo] ey | aqn) Jo 29y WS nuy) | uapp 3pod
uysnaD b
0ST+0ST+0¢] + SUCTIUSWIT SqR5 Py =L - RUTISE) JO 81E¢]
SFD AP T{LC0+19) uoN®G Xog PSAIMY DA
I UOTe0 ]
X uonduosng
D08 TON Y NI 0T g yoreg
ZT0C-IY-pT 1 9RQ 07) [saureIRy s

T0103% AVJY < |- WIPL] 55o40%5 102150

LAOTY A TIVA - TOUINOD ALITVII0 HIHYONOD
61LIT0EE - X8 - el¥8ypec - L
VZI0 - NZISTANVHOW ~ 15 QALY AMVICTI 9y £
AV'S "ONILSHL NOLILDNHLENOD NV STVIIALYIN

NS NVIAVARY




ST

SHIBWRY
RLE (Zu/dy) yiemang aarssaaduo)) Jo 3ZeloAy
8¢ 93658 it L TTOT-3nv-1¢ SPT 28</08
ar 06Ti6 LA L ZTOT-ENY-1¢ or'e BBL/S
LPe 008l $TT L ZTOZ-80V-1¢ 0s'e 335/08
3;.
(uysyy | RN ) (shop) (uos) | oy
peo] 3unss ), JO areq)
aAIssaIcne) papeorary | agr) jo 38V WSIe M U] | UL 3pOD
Jurysniny
05105106 [ - SUOLHSINC] 3qn) TOTING§T - FONSE) JO e
Iy 3] {£Lp+19) nouIS 1rem Buim 2og WaAIND/D )
_ : Uoyedor]
Xy uondiasagg
GO8Y TON 2 XIW 5D el 4xeg
Zzoz-ay-1g  :aed 0 YSeurRLEy Sl
101728 AURY S [- WIDA] $S24dX5] NIL]
IHOdTN LTIV - TOLINOD AIYTVIO ALAAINOD
ollTe0it - 'X8d - Cl¥gPFee - TI°L
¥ZID - NGaSGaNvHON = 5 HHWH?_IH VA-TIAEY £
TV'S "DONILSHL NOLLDMEISNOD ANV STYRIALVIA
MAS NVINVaAAV



BB A TpIOY @
1Aq patedalg
He=Eg |
0rs (zm2/2Y) §)2uang sayssa1dwan;y Jo Ay
SES TLa0TI R s ¥4 zzoz-des-1z T 235/08
{G¢ CLHTI CTZ 27 Zeoe-des-1T 9T 235/08
L£5 hrell i 87 ZZ0Z-des-17 or'T 28¢/08
quatryy | G5 {zwa) (skep)  |g (gwoys) "ON
e uisa L 30 e
oarssadwo Suysniny | PEPROTEV | 24D 3o =By mBap Hun wap] 2pod

05105 [ 051 7 SUOTUSUIE 3qny) 0TIV P ~Junse)) Jo 9ied
SFD (LL4+19) UCHRIS |BM A X0 WRAIRD/DY
! uonEXy]
IR uondizasag]
008¥ oM 21 XN D' el oreg
ZH0T-des-17 1 2ed 07 Ysalee)y] i)

01095 AR § [~ UL 55240X)] 214122157
TI0ITI 111Va - TI0NINGD ALTIVI0 LTHONDD

EDLT - xed - LIpgppee PL
VZI0 - NGISHANVHOW 15 GaWAY XAVI- [ a8y €
TV'S ONILSAL NOILDOHISNOD ANV STYIHALYIW

NMAS NVIVUAV




ESX 1pnoy Gy

:Aq pamedarg
=y B Y|
6IS (zwady) |Buang npssardmo) Jo agereay
vis 899<11 YA 8T ZT0T-deg-+1 LFT THE/IS
174Y 763911 57T 27 LTS 1 6¥'7 FAZT ML
¥l D1SL1T $TT 82 pied | rag it g | ST THSIOS
.3.
quorg | TN | (uoy hop) g (gwom®) | on
prO unisa g 30 21
aatssaidiuey | pepeoT Rny | eqn) jo oy W, Uy | 0P 2P
uysy
DS 1+051405 | : SHONIRING 29N TZ0C-8Ny-L | - FuNse]) J6 91
F W71 ({S04-19) UOIFELS %0H WRAI/D
: UoneI]
xXiy 001 i 1053¢]
DOsY CON AL X\ DWW IEd Joied
) Al i ) L | 07) YSOURIRY US|

01075 ATJY §1- AMAL 8Sa4dX7] J1lI2]

I¥0dT8 XTIVA - TOUINGI AITTFI0 J1TAINDD

OILILOLE + RBEJ - CRPEPPEY - [FL
VIO - WIdSIaNYEON - 15 T3 adv £
TY'S DONLLSAL NOLLODHLSNOD NV STVIHALYIN

HAS NYINVOEV




SR e r T oy ]

e

E]qa ) [pnoy sug

4q paredalg
'
|
I
N 009P el

o ¥l !
// el i
g =] 1l
/""’ Lt |

) o1

‘_."-P'

/’-‘" !

/ L

2

00'e - ’ 0L | 6L | 0181 | FRED | FEEI L1 3

Q06 " ’ 09z 02l | Z¥E1 | TZTT | LT HE L

[ 1] n o GLT | 06T | 02T | 201 | L5760 L £

! oG . z 007 | O8] | 50T | ST:0T | E460 [ <
E TR U 2O T A it dol ACOT | 5G| 1ol %3 i Ii
i jo=—== H
! w | ey |0 1 _{ Ja) | oroy | smy, 5| sumy, | sunp | vox =
| el fraend | wepr | ® ] 9RE | domyg |t | peatiay | 2umapy | yorsg | 5] )
I~ A s 0 S i
H _ —— E )
i [ | {8
[ | i
H e ) AR AR Y |y Ea e H
|| ¥D (L2 e 10} i 2eADI0°d e
{ i
r - —_— — e e — L)
; | A BEh 32ty 1’!

1 s —_ . __. - 2 L. 2 = &eard Sy re——m | TFaATE R ERTEEE TR gamls &' .0 Fn TN 5 R OMTETENITRIES S ==

! roRp 01 411 corattug sumdyessg |
; )
zrog-I-07 T eRa 0'] mum;t‘q :qu:.q;)l
".‘.fnmag anjy &~ apidf ﬁg;rn*g';?e'_%;-‘_ 2o -

WL AT T TR raTE e e S

L, e, AR T R A

f S

b
!
;

!! \3‘ Ve ;=r

— . AT R L T LT L B R L e S L L L LR (LT Ton TRt ey Cr J'-h:-'llrdml\j

(]



}’i\‘
N

ER A Ipncy "l
:Aq paredal j

isﬁmus‘g

08¢ (zura/3y) manang ssssadwo) jo a3y
92 FSRRS $TT L 2207~2dv-4 7 1] 2 SOI/OS
062 D8Z59 =i t TZ07-10y-£7 €T 901/0S
637 L0509 5ZZ B TT0T-14Y-LT I+'Z 901/28
quorzyy | T | () (sdep) (guroyus) “oN

{ arpssarduro]y Prol

Sunsal O 2rq

PepReT RaTY | 3qn) Jo I3V qdam U | Tep] sped

e S aL . T o a =

! Oy
E
| 00T, 00 Todin i © SUODUAHI] ¥qn) Fav iraTs Rty - BUNEE) JU IE(Y
i
| — e
f h
] LG 1§ LSATND/Y
1 KO (Litv+19) 38 MRAIND/ ' ] v |
|

Y —_—— e — e i
g XY - 01d1308(]
(S T TN A g e |

LLOTHOY-LT ; 07} YSIEmIEY -0
N Jrﬁ',f,’}i—?-;d!.f_]"f g; LTI ST X {"’Tﬁ?f—j f-

2 OdT TP - T2 INOD A To 31 55, "F‘? KN
- = Mmmﬂ--—.ﬁi“m TrErp e T ETNIRE TR IS IR T
GiLIENET ] I G A
. ;;'lf.}'l‘-'E.ih.:lfJb[‘o’hiJI«".‘. TR LB Y e A I G F

SREY NES N ETIITESTA K5 (s RS S H AN L

PR B0 - - -0 o T i TTEERIEESL S iy gl S s - - o JSEHALIE SRR R O e b L T S T

RS T TR



e I

‘é\‘ﬁ::&:’

Bl X Tpnoy 30y
:Aq paredaig

ey

9ce (zun3y) Ydmeng sapsardmoy o s3uraay

£9¢ 029232 GET 8T ZTOT-AEN-8 1 1524 S01/0S

0TE 0161L En 82 TIOT-AGIN-R | 6¥'T 901/D8

(A OUHTL $TT ¥ ZT0T-ARN-21 15T 201/08

(uorsyy | CEA | oy (sfepy uom®) | oy

enswrdmog | 0 | vemozeery | sang g0 asy |FEFLIONL La g fecpr spos
(ST4DST + % 1 * SUORUSW] 50y L CHRIOT -EUnst )5 Eg

:
) {Lio+19) 1= POANYT 3 :*
|

111 SN iy | |

| il

gy 101 ¢irosag] b

S———— e e e TRy e L |
0§ i 'nH g 181 Wy b &n :,;:m'.:;'

E't.h'*{"]f'l U 4 07 s T ns\]:.

Jo,rﬂaf"' ;,as;r i _giu T :r'.i FAE T Z X5 a8 RN ey o

; SOTFT CHVAL T w)uﬂrmﬁ ﬂ'mmo;’?
e i e

r’f‘t}*h
GELTLE

'-*--.1 ST iibioFeE |
"Zru R R el AR 0¥ T IS GV ,-.rw“*‘*l‘El‘iTM“f

VN TOMGIRTE G L‘anwmuw SIVTHAIVIT

s s T SRR AL

E

! 1 VIRV

S IT R T SR ERTTOTR L L TR TIARICE RN R e P . L - S o T R ] Locimateer gl



P e
=
utt L [proy 90
mdfqpmdagl 2l i4q paredaig
on L DS |
|}
LOF (Zwo/3q) Puang sassaaduo]) Jo sawvisay
| oLV QOLLOI §ZT AN ZTOTP0-5C e F6LIOS
1397 701201 €It L TLOTWC-9T 6r'T v6L/08
iy 030901 $TC L TTOTRO9T 6F'T P6L108
,E.
uoyty) | G0N (zwo) e LI R —— ‘oN
aalssaadwor) rant PapRe] By | 3qnD Jo ady | WM Hu) | USp[ 2o
Sungsayy
QS T40CT,08 | © SUONUIWI(T 3h3 TOTRO61 ~SUsE)) JO 3E(]
PO (€-1¥995 (L19+£6) UORIG NOH HAAIND/ DY )
T uoesoy
Y7 tondissag
008y oM 9t RUEYSY JUEld YAeg
TTOTIXF9T - =8Q 07y YSSWILIEY 11ua6)
| T0I07G AV & - HIDAJ SS240X3] JMIIa]]
IFOJITT LTIV - TONINGD LITTVII0 J1TNINOD
g
GILTTOST © X8 - EIPRPPLL - 9L
VZID - NIASIAUNYHOW = 15 QdMHY AMYA-1d 44y ©
TV'S DONLLSAL NOLLONAISNGD ANY STYIHILY I
MAS NVIAVAARY




1K pamdary
R T EyY |
UF (zwi3/3y) PRuang aamsaaduwo)y Jo 3BvAY

ﬂ cotr S0PTOL GZL L CTOTROr 9T £€'T FaL/OS

I 181 0TI801 $IT L ZTOTPO9T 5T F6LIDS

g6t 860211 i L TTOTPOIT 15T r6L/DS

uorsy | I | o) o R R
aalssaidmo]y | o pepeo eary | aqngy Jo oy | - YeRM nufy |uapl 9pod
s
0ST05T,081 - SUODUAIT 3473 | ROl ~:3UNSe)) Jo 3ed
PO (g-1)228 (£19+E€6) UDIEIS KO WaAIRM Y _
L UOLEDO]
Xy vondiuasyg
008¥ TON g souey[y ueld yveq
TWTPO9T -] C0) YsAURIEY U0
107028 ADPY § I- U] Ss24aX3 JM4193]]
I¥0JdF8 ATV - TOUINOD XITTV10 I1I9ONOD
VZID - NAASAANPHON ©- 15 TAWHY AMY T 1dd8v i
AV S OILJNALSNOD ANV STYRIILYIN
mdg NVINVAIV




K P
TSR 1pNcy BUg
Aq pmndmd
S L AVERY |

I ¥61 (wfin) yiwang 2a1ssaadwoe)y Jo abvtaay

Al 9L 10L $7Z i T207-0[-5T &F'T $REOS
| vz 80919 $22 L 2207 IN(-ST 153 Y3E/08
| 952 0599 ST A TTOTAN-ST £5'7 FEL/OS

E.
{Zurar 8 4) guer ) {zwo) {shzp) e {gwoym3} "oN
sassadwogy [P0 | papeo ey | sqnp yo ody | W Ton |usp] apoD
Sumsnany
05105 12051 : SUOINIAW] 3405 _ CeoC-in-31 -:3unse) jo aieq
[Y§e] {£ 19+£6) VOURIS XOg MAIND/D"d
: BOLEIO]
Lol 2l uondirassc]
008sF CON ot XIWIND e Yareg
zoozn-ez  f=ed 07) YSumeIEy Uy
01338 ADJY S 1- HID] SSoH0Xy O133]
TTOITT ATIVA - TO9INOD ALITVAC ALATONOD
STZTTO0CE %% - TIPOFRRLE © oL
VIO = MASIANYHOW © 15 (JAWHY AMY 14 a9Y ©
TVS DNILSIL NOILDOMAISNGD dNY S1IVIHALVIN
NMAS NYIAVAUV




WX POy 20T

:Aq pasedery
TRy
(= o (zmaﬁhq) 13uang sarsandme]) jo 32esaay
STE PEIEL STT 8T TI0T-Bny-¢§ A ¥8E/0S
|
09¢ £2608 STT 87 ZT07-30y-¢] T PRE/IS
Il os¢ 9p88L ST 82 ZT0T-30Y-G [ £9'T PREOS
3.
(zwars ) (Zw:J;_[ o T AR oot o omg| ERoRD) oN
satssaudusory 3::'{5“@ papee ey | sqny Jo o8y | ok Wiem wun | UIp] Aped

05 105 1406 1 - SUDHUSWIE 3Gn) T0TIngl -BUBSeD JOSEQ
[ 4¥] (£ 19+£6) VOIS XOg] MaATND/ D' d _
S uoneaoy
X uohdiasag]
008F CoN Al XIWIN e Yoreg
T20TIny-51  12kEd 4D YsIUmRY usi|D)

07725 AVJY & [- WIDAL ssoadxs] oIoo] ]
INOJTN A TIvd - TORINOD ALTTVIO FLININGD

TLICOEE 1 Y81 - CIPAPPEE : BL
VZID - NAASdUNYHOW ~ 1% GAWHY AMY A Td 08V &
TS DNILSAL NOLLONULSNOD UNY S TVIUILVIW

MAS NVIAVAAV




T

RN
o X Tpoy 20
1Aq pasedaig
IS)].I'EI.UGH
l 1 2 4 (pwaBy) pausng sassaidmo]) yo afassay
e YOTONT ¢ i LTOTWOrLT | BT LLLIDS
|
SOy DSSEol 22T L TT0TPOEE Irz LLLIDS
SeF 07646 £IT L ZI0TWOTT 0T LLLIDS
..-g.
uortsp | CR | guny ) | (o) | 0N
pea] nsa1 Jo 3Ed
anssaaduroy | o papeo] By | aqnp Jo ady wdiaay ) | UapL 3poD
men1y
05105 105 1 - SNODUSUA 3900 TLOT O] ~:Funse) Jo e
FD (g)20g (£ 19+€ 6) UONELS XOH VIAINOT )
(1]} -hle g
il uoliduiosag
003t ON 3 souelFf JuEld yeq
7TOT0IT 1 oRd 0 YSITRIRY D)

I01035 ADJY 1= WIDA] 55a4dX5] J14102] ]
THOITH ATV - TQUINDD LLTTIVARO TIFUINOD

eTL1E0EE © Xed - EFBFPCE - L
VZID - NA153aNvHON ~ 15 JAWHY AMYA-TH a9y §
AV S DNILSIL NOLLDNALSNOD UNV STYTHALYI

NAS NVINVAIV




BN X P00y 20

:Aq paredelg
ey TR
LSk (wa/3y) pusng asssaudwe) jo sBesary

ﬂ [ HT66 Ll {4 1T0TP0O-IT vz LLLIDS

“ 85k 771801 $2T L 10T PO IT 6£' LLLIDS

I 1Lt RL6501 §TT L TTOTRO-TT T LLEDS

quorgop | 8B | iskep) g0 (gusa/w) o
peo s 1 10 3R
amssadioy | o popeo 3a1y | Xny Jo By TS W) | USPL AP0
aysnay
05 1405105 | : SUONUAWI(] 2q1)) TTOLROS T -Funse) jo :eq
¥ 3 (Z)veg (L1946} VONEIS XOg AN _
I HONEIO0]
X uotiduasaq
00%¥ -oN of1d asuen>y e[ yoreg
070 =g 07y YsHmRley U
107028 AU G ] = HiDd] 5534 EIFTEH I |
TTOITE A TP - TOUINOD ALITVAG ILTIINGD
TLTE0EY ©HEd = E1FBEPLE - 120
= Nd953d O~ 15 TAWHY AMYATd adY £
TVE ONLSAL NOILOTRISNOD GNV STYIHALYIN
NOS NVIAVAIY




&QM\M@\:\S
AY+VY



ARDAMAN Split

MATERIALS AND CONSTRUCTION TESTING. SAE
3ABD EL-KAWY AHMED 31, , MOHANDESEEN - GIZA

A K
= L

CONCRETE QU CONTROL - DAILY REPORT
Electric Express Traln -15 Moy Sector

Clieni: Katamesh Co Date:  25-Jul-2022
Batch Plam: UNIMIX File No.: 4800
Description My
Location ;
on P.C/Culvert Box Station (93+617) c25
Date of Casting:- 18Jui-2022 - Cube Dimentions : 150%150%150
. . Crushing .
Cud:}olden U{r;tn ,:;%ht Date Of Testing Ag;:{ ;: guhc An:z: cﬁs;d&d T oad Cg(mpgs;}re
: y . (K.gfem2) .
S5C/384 2.53 25-Ink-2(122 T 225 66504 286
8C/384 25 25-Jul-2622 7 235 alols 274
SCHRR4 2.40 25-Jul-2022 7 225 176 iz
Average of Cqmpnsuiire Strength (ke/cm) 294
Remarks:
Prepared by:
" En i Yehia




ARDAMAN Split

MATERIALS AND CONSTRU

JABD EL-KAWY ARMED S1. . MOHANDESEEN - GIZA
 Tel; 33448413 - Fax.. 33031719

— ITY CONTROL - DAILY REPORT

Electri ss Train -15 May Secior
Client: Katamesh Co Date: 15-Aug-2022
Batch Plant: UNIMIX _ ' File No.: 4300
Deseription Mix
Location : i
P.C/Culvert Box Station (93+617) .25
Date of Casting:~ - 18-Jnl-2022 Cube Dimentions : 150+130*150
: . . y Crushing .
Cod;oldm UE:;; ?:':;}hl Date Of Testing Agc{duf :;.ube AmEl an(;i;ded Load (Z‘g{m::;s?l;;e
- id (K.g fem2) 8
SC384 2.43 15-Ang-2022 28 225 T3R46 350
SC84 242 | 15-Aug-2022 28 225 80988 360
SCI384 242 15-Aug-2022§ - 28 eyl 73134 335
Average of Compressive Strength (kg/cm2) ' 345
Remarks:
i . - . LF 0 m[ﬁl;
Prepared by: n : At hﬂﬂ‘.'iwed-,li;"——'

. | Foyot Bxpress (Ui




ARDAMAN Split
MATERIALS AND CONSTRUCTION TESTING, S.A.E
3 ABD EL-KAWY AHMED 81, MOHANDESEEN - GIZA
Tel. : 33448411 - Fax : 33031719 .
C'GNCREIE QUALITY C{)NTRGL - DAIL YREPDHT
_ Eleciric Express Train -15 May Se::tgr
Client: Katamcsﬁ Co o | Date : ZEnOct»2022
Batch Plant: Reliance _ File No.: 4800
Description Mix
‘ A T -+
Focation . &_}é o aind
R.C/Culvert Box Station (#3+617) 43
Dateof Casting  19-0ct:2022 "~ Cube Dimentions : 150*150%150 -
: : ' - -4
Code Iden | Unit Weight |\ o | Age of Cube | Area Loaded C'L“S] Sor | Compressive |

. : £./feml
No. {(gm/cml) {days) {cm2} &.g/em?) (K.g./cm2)

SC/794 2.57 - 26-0ct-2022 7 225 112098 493

SC/794 2.52 | 26-0ct-2022 7 223 108120 481

SC/794 | - 255 | 26-0c12022 7 225 - | 102408 455

.Average of Compressive Strength (kg/em2) [ . 478




ARDAMAN Split

MATERIALS AND CONSTRUCTION TESTING, S.AE
3 ABD EL-KAWY AHMED St , MOHANDESEEN - GIZA
Tel. ; 33448413 - Fax. : 33031719

CONCRETE QUALITY CONTROL - DPAILY REPORT
E{ecrriq Exp eSS Trajn -15 Muay Sgcmr

Client: Katamesh Co | |  Dare: 26-0ct2022
Batch Plant: Reliance | File No.: 4800
Description Adix
Location : . )
R.C/Culvert Box Station (92+617) C.43
. Dafe of Casting=-  19-Oct:2022 - . - Cube Dimsntions : 150*150%150
Code iden| Unit Weight | Of Testing] & of Cube | AreaLoaded C’fs:’d“g Compressive
Mo. (gm/om3) (days) {cm2} (K.g/om2) (K.g/cm2)
SC/794 2.49 26-Oct-2022 7 225 106080 471
8C/794 2.49 26-Oct-2022 7 . 225 102162 454
§C/794' | 248 | 26-Oct-2022 7 1 25 ] 107100 476
‘Average of Compressive Strengsh (lkg/em2)| -~ 467 -

‘Remarks:




ARDAMAN Split

MATERIALS AND CONSTRUCTION TESTING, S.A.E
3 ABD EL-KAWY AHMED S1. . MOHANDESEEN - GIZA
CONCRETE QUALITY CONTRQL - DAILY REPORT

Eleciric Express Train -15 May Sector

Client: Katamesh Co Date -  16-Nov-2022
Batch Plant: Reliance File No.: 4800
Description Mix
Location : .
R.C/Cubvert Box Station {33+617) Sec.(1-3) C.45
Date of Casting:- 19-O¢t-2022 Cube Dimentions : 130%150%150
e R ' | Crushing .
Cnc‘!; Iden | Unit ng%ht Date Of Testing Ape di:_;; C}Iubn Am::ic;;a)dcd Load (i;mp;::;;c
0. (gm/cm { (K g fom2) L.
SC/794 2.19 16-Nov-2022 28 225 123420 549
SC/794 232 16-Nov=2022 28 225 121380 539
SC/794 235 { 16-Now-2022 28 225 125766 559
Average of Compressive Strength (kg/em2) 349




ARDAMAN Sphit

MATERIALS AND CONSTRUCTION TESTING, 5.AE

1 ABD FI-KAWY AHMED 5t

MOH

ANDESEEN - GEZA

Electric Express Troin -15 May Sector

Client: Katamesh Co

Date :  16-Nov-2022
Batch Plant: Reliance File No.: 480{
Description Mix
Lacation : .
R.C/Culvert Box Station (93+617) Sec.(1-3) .43
Date of Casting:- 19-0¢t-2022 Cube Dimentions : _]5(]*1'50"‘ 15¢ -
[ Code lden| Unit Weight Date O Testing Age of Cube | Area Loaded Crus[ hilng Compressive
No. {gm/em3) (days) (cm2) (K.g/em?) (K.g./oml)
SC794 227 16-Nov-2022 28 225 125562 558
SCr794 223 16-Nov-2022 28 225 115668 514 I
SC/794 2.40 16-Nov-2022- 28 - 235 125154 356
Average of Compressive Strength (kg_h:mi} - 543
—]

- Remarks:

HMTHA i




ARDAMAN Split
MATERIALS AND CONSTRUCTION TESTING, S.A.E
3 ABD EL-KAWY AHMED St . MOHANDESEEN - GIZA

& - A i - . - K ] T

CONCRETE QUALITY CONTROL - DAILY REPORT
Electric Express Train -15 May Sector

Client; Katamesh Co Date:  22-0ct-2022
Batch Plant: Reliance File No.: 4800
Description Mix
Location =
R.C/Culvert Box Station {93-+617) Sec.(2) C 43
Date of Casting:- - '15-0ct-2022 - Cube Dimentions : 150%150*150
' . . Crushing .
Cod;ulden U:lgl:;u \::l%ht Date Of Testing Age( d(:; s(;ul:-r; hreé ﬁdﬁd Load (i;mpjzizn}'c
' ' (K g/em2) £
SC/TIT 2.37 22-0ct-2022 7 223 105978 471
SCI777 239 22-0¢1-2022 7 225 103122 458
SC/777 241 ] 22-Oct-2022 7 225 ] 99246 441
Average of Compressive Strength (kg/em2) 457
Remarks:




ARDAMAN Split

MATERIALS AND CONSTRUCTION TESTING, 5.A.E
I ARDEL-KAWY AHMED 8t. , MOHANDESEEN - GIZA

-

CONCRETE OUA GNTROL - DAILY REPORT

Client: Katamesh Co - Date: 22-Oct-2022

Batch Plant: Reliance File No.: 480D
Description Mix
Location : .
R.C/Culvert Box Station (93+617) Sec.(2) C.45
Date of Casting:- -~ -15-0ct-2022 - . CubeDimentions : 150*150*150
Code Iden | Unic Weight |1 or o | Age of Cube Area Loaded Cr;::;“g Compressive
No. {gmicm3) {days} fcm2) (K.g/om2) {K.gfeml})
sC/777 | 240 22-0ci-20232 7 225 97920 435
SC/777 2.41 22-Qct-2022 7 225 104550 465
scirr | 0 244 20062022 | 7 | 225 100266 445

Average of Compressive Strength (kg/cm2) 448




ARDAMAN Split

MATERIALS AND CONSTRUCTION TESTING, S.AF
3 ABD EL-KAWY AHMED St. . MOHANDESEEN - GIZA

!sh : éégg!é = Fax.: 33031719

CONCRETE QUALITY CONTROL - DALY REPORT
Electric &rgss Train -15 May Sector

Client: Katamesh Co Date:  12-Nov-2022
Batch Plant: Reliance File No.: 4800
Descripiion Mix
Location : .
R.C/Culvert Hox Stafion {93+617) Sec.(2} .45
Date of Casting:- 15-0ct2022 ° - - . CubeDimentions : 150*150¥150
Code Iden | Unit Weight .| Age of Cube | ArenLoaded | ™M | compressive
No (gofem3)y |P2eOFTestingl = pvs) (em?2) Load —t y o fem2)
) N o4 (K.gfcm) B
SC/777 248 12-Nov-2022 28 225 118218 525
SC/T77 2.42 12-Nov-2022 28 225 . 120972 538
sc/777 | 238 | 12-Nov-2022 28 225 " 124032 551
Average of Compressive Strength (kg/cm2) 538
Remarks:
" Prepared by:”

Roudi Yehia

' ARI)M\&W%

...................




ARDAMAN Split

MATERIALS AND CONSTRUCTION TESTING., 5.4.E
D EL- 1N, MG ESEEN - G
Tet : 33448413 - Fax. . 33031719

CONCRETE QUALITY CONTROL - DAILY REPORT
Electric Express Train -15 May Sector

Client: Katamesh Co Date - 12-Nov-2022
Batch Plani: Reliance File No.: 4800
Deescription Mix
Location :
R.C/Culvert Box Station (33+617) Sec.{2)} C.45
Date of Casting:+ - 15-Oct-2022 Cube Dimeations : 150*150%150
s | Crushing .
Cm%;[cldm U,En;]f \:j:sgjht Date Of Testing Agc{‘;::’ :;.‘uhe Ar&:ml;g;ded Load fﬁ{mp;:rs;lz\;c
' ¢ y K.giom2y | "F
SC/777 242 12-Nov-20(22 28 225 117606 523
SC/777 2.42 12-Nov-2622 28 225 128724 572
SC77T7 2.39 12-Nov-2022 | 28 225 123726 550
Average of Compressive Strength (kg/em2) 548
Bemarks:
R D Rotioredbptt.
B Oemmsabiigh”
e S Tgyl

proieci
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AR_DAMAN Split

MATERIALS AND CONSTRUCTION TESTING, $.A.E

3 ﬁBD EL K.AWYAHMED St . Mg!ﬂéﬂﬂﬂ&ﬁﬁﬂ - GEZA
“Tel; 33448413 - FE:L 33[!31'?19‘

CONCRETE QUALITY CONTROL - DAILY REPORT

o EIecmcm Tlrmnnﬁ Maw Seﬁar |
| Client: KatameshCo | Date:  23/Nov/2022 |
Baich Plant: EMACOM - FileNo.. 4800 .

| Deseription Mix
Location : _ .
R.C/Caulvert Box Walls Station (93+617) _ ;.45
Date of Casting:- 16/Nov/2022 " jons : 150%150°150
Code Iden | Usit Weight |1 oo .| Age of Cube | Area Loadod C‘Lm“‘*’“;‘g Compressive
No. {gmfem3) {days} {em2y | (K gor2) {K.g.femnd)
SC/886 2.57 23/Nov/2022 7 225 107508 478
SC/886 256 | 23/Novi2022 7 225 115260 512
SC/886 | 250 | 23/Now/2022 7 | 225 | 110466 | 401
Average of Compressive Strength (kgfcm2). o 494
Rf:_marl_'c's:'. .
 Reviéwed by:

Eng.Osama Mé:.-_ftah.

------------------------------------------




ARDAMAN Split

MATERIALS AND CUNSTRUCI‘ TON TESTIHG, S AR

Tel. 33443413 Fax 3303[719

CGNCR_ETI? OUALH_T‘ } CENTROL - DAILI_’REPDRT
_ Eleciric Express Train 15 May Sector
4 Cliemt: Katamesh Co . ' Date :  14-Dec-2022

Batch Plant: EMA COM | | File No.: 4800
D&Mripﬁﬂn . Mix
Location ; .
R.C/Culvert Box Walls Station (934617 C.43
Date of Cagting:-  16-Nov-2022 - Cube Dimentions : 150*150%150
Code Tden | Unit Weight : A e of Cube | AreaLoaded Crushing Compressive
N Fgm# l,f) Date Of Testing| 8 (days) (em2) Load (K P fem2)
- NO. om (K.glom2) &
SC/886 2.48 14-Dec-2022 28 225 124440 553
5C/886 2.51 14-Dec-2022 28 25 | 123216 548
(SC/886. {247 14-Dec-2022 28 25 | 121380 539
Average of Compressive Strength (kg/cm2) 547




ARDAMAN Split

Eléc;jrfc Express Traln -1 5 Mgg Secrm_'

Client: Katamesh Co Date : 19-Nov-2027 |

Batch Plant: EMA CoM | - File No,: 4800
| Description ' Mix
Location :
R.C/Cuivert Box Walls Station (93+61 7) Segment (2) C43
‘LDaie of Casting:- 12-Nov-2022 - - Lube Dimentions : 150*150*150 -
. , ' | Crushing
R e e e Compt
' (K g/em2)
SC/870 2.59 19-Nov-2022 7 225 | 104550 465
SC/870 2.53 19-Nov-2022 7 225 111180
SC/870 251 | 19-Nov-2022 7 225§ 13020
Average of Compressive Strength (kg/em2)| 472 # _
Remarks:

Reviewed by:
Eng.Osama Moftah

r ARBAMAN sy

| Egvpt Express Tramm
Project




el + 33648413 - Fak 2 1H3ITIO.
T

' CONCRETE DUALITY CONTROL - DAILY REFO,

| Electric Express Train -15 May Sector
1 Client: Katamesh Co o | Date: [0-Dec-2022
. Baich Plent: EMA COM | | File No.: 4800
Description ' - Mix
Location :
R_C/Culvert Box Walls Station {(93+617) Segment (2) C. 43
. Dateof Casting- . 12:Nov-2022  Gube Dimentions : 150*150*150
Code Iden| Unit Weight Date Of Testing Age of Cube § -Arca Loaded C?ﬁ:}g Cum'pressive
No. {gra/emd) (days) {cm?) (K.gJom2) (K .g./em?)
SC/AHN - 2.3% 10-Dec-2022 28 223 115872 515
SC/R70 2.31 10-Deec-2022 28 ' 228 114750 3106
SC/R70 | 240 10-Dec-2022 | 28 225 115464 513
| Average of Compressive Strength (kgfem2) 513




& EDAMAN Sy it

MATEIN A o010 CONSTRUCTIOH TEET Y D4R
D St . MOANLESERN - iz

= Eax. i7

CONCRETE - UALITY CONTROL - DLy 555 03T

Eleosiz Bunresk Tratn =15 fHay Sxttor

Chent: Katamesh Co Daie:  24-Dec-2022
Bawch Plant: EMA COM File No.. 4800
Deseription M
Location : ) .
R.C/Ouivert Box Skab Station (93+617) B.(1-3) ci45
Bate of Casting:- 17-Dec 2023 ) Cibe Dimegtions - 150*%E50* 150
Code Iden] Unit Weight | age of Cube | Areo foaded | Croshing Compressive |
No. | fewemyy |CRCiTestingl oo {or2} Load 4 ¢ oiem2y |
(E.giem2) 1
SC/9%6 2.57 24-Dec-2022 7 225 116874 493
SE2/906 2.52 2d-Dec-2022 7 225 105468 449
SCA0G 2.55 24-Dec-2022 7 225 749240 435 ﬁ
Average of Compressive Strength (Mgfcma2) 464 H
Remarks:

Praparad by: Reviewed by:

..‘h;i.,




£ BAAN Cpitt

A TERIALS ¢ WD 00 e CRUCTICN TEEY g ! o4 H
3 ABDEL. K.h"‘” f" 'is’ EL 5, MOHANDESERN - GI24
L L 230371

ZUONCRETE HRLYT T TONTROL - DALY RETGRT

Elecisic £xpruss Drain 15 May Secipr

-|.-u-lh—o-|—- el

Client; Katamesh Co Dawe:  14-Fam-7023
Batch Plant: EMA OO ' Fiis Mo.: 4500
Descrtption Mix
Location : _ X )
R.C/Culvert Box Slab Station (93451 7) BE-3) C.43
Daie of Cagtigg:- 17-Dec2072 Cube Dimentions : 130*150%1 50
[ Code Iden| Unit weight Date O Testing Age of Cube | Ares Luadéd C:Iush]ing Compressive
Mao. (gm/em3) o {deys) _ {om2) (K. lome) (K.g feral)
8C/956 2.52 14-Jan-2025 28 225 124432 551
SC9%8 2.54 14-Ja5-2023 28 223 117198 521
SCYG0E .54 L4-1an2025 28 225 {30056 578
Averags of Compressive Strength {kgfem2)| 358
i
Prepared by: :
& Yehi




ARDAM AN Evid
-;ﬂ;h ; ’*;Em;; --ng.. 331}317t9
i TEITE QUALITY CONTRGL « DALY REPORT
iieoivic Bxpress Train ~13 May Sector
Client: Katamesh: Co Dada : 1 5-Jan-2023
RBatch Plari: Eelignce Fiie No.: 4300 ¢
Descripiion Mix
Location : .
o R.C/Culvert Box Sieb Station (92+617) B.(2} C.45
Dade of Casting:- O-Jan-2023 Cube Dvimentions ; 130*150*150
Code Tden| Unit Weight N Agc of Cube | Arca Loaded Crushing Compressive
No (raigemzy | R OF Tostiog) e o9 (e Load (.8 fer2)
’ (Kpfomi2) e
8CH078 245 16-Jan-2023 T 225 SET3G 430
SCAHOTE 247 16-jan-2023 7 225 18324 481
s8CA678 2.41 Io-dan-2023 7 225 100776 448
Average of Compressive Strength {I_Lgfcml} 455
Remarks:
Prepared by

/ﬁ '




COMETHUSTION TESTING, SAE

Clieni: Kammesh Co Date:  0-Feb-2033
atch Plani: Reliance Fite No.: 4800
Descripiion Mix
Loacation :
E.C/MCulvert Box S:ab Station (93+617) BA2) C43
Date of Casting:~ S Jun~2023 Cube Dimeniions ; 130*150%130
N b Crushing L
Code [den| Lnit Weiglt Date OF Testing Age of Cube | Area Loaded £ ond Compressive
Ma. {gmfom3) _ (days) _ {cma) K g/om2) {K.gfen2)
SCA078 2486 6-Prb-2023 28 225 113628 505
SC/1078 247 6-Feb-2023 28 223 121386 539
SCA078 2.47 &-Feb-20723 28 223 123318 548
Aversge of Compressive Strength (lglom?) 331




AV AR £ N Gpli

EATALIALS AN CONSTRUCTYOR TEETHIG, S.A.E
3 AED BL-KAWY 2] M.ML_M i - GIZA

dat . 03

CONCELETE @Us LT CONTROE, - 240 ZEPORT

Fisptrio - ves Traln -15 8557 Swiior

Client: Kmamesh Co Omte . 29-Jan-2023
Baich Piant: Reliance File No.: £B00
Description Adix ]
Location : . . ~ . -
R.C/Cnivert Box Siation (93+5617) Wing (L&R) L4
Date of Cagtipie:- 2r=lan-2025 Cube Dimentions © 130%]1 50* 150
Code Iden] Unit Weight Date Of Testing Age of Cube | Ares Loaded Elru[ stnlng | Compressive
Hao, {(gmiom3) {daye) . {om} (Kg.fom2) iK.glemil)
SCA107 255 29-Jan-2073 7 223 182006 A53
SCH 2.44 29-Fan-2023 7 225 107814 475
SC/147 2.48 29.Jan-2023 7 225 103734 461 ﬂ
Average of Compressive Strength (Ug/cm2)| - 465 5
Remarks:
Prapared byt

lunfr.gll|l:'lzl'lr*:i.ﬂ:i_-.1.“l:\5\




ARDATs A1 Dl

e [ 5

e

P IALS AN AND C{} ¥ O D TEETING, SAE
28 GHEEN - GEZA

Flzotric Express Tro ':_;-; § e Sedtor

NN

Client: Katamesh Co Date - 23-Jan-2023
Ratch Clant: Reliance Fiie No.: 4200
Desoripiion A
Location ; , ,
R.CACuivert Rox Btation (93+617) Wiag (L&ER) .45
Date of Casting:- 22-1an-2023 Cube Dimentions : [50%150%150
- . . ' . Crushing §. .
{Code Iden| Unit Weight Date OF Testing Age of Cube | Area Loaded I sad Compressive -
Me. {gmicm3} (days) {om2) U /omiD) {K.g/cra2)
5CA07 .46 29-Jan-2023 7 225 59552 442
BCA107 2.49 20-1an-2023 7 225 5166 423
8CA1107 2.49 2%-Jan-2423 7 225 94248 49
Average of Compressive Strength {kgfom2) 428
Remarke:
Prepaed by:
vicli ekl
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oo 33448413 - Fax. -

EX VTN b

CONCRETE 2UATTY CONTRGE -

DAILY 7

Electric Koo 288 Tricin - 18 B ng Secior

T

Lo ek

Client: Keiz =30 O Dae;  19-Fat=2023
Batch Plans eliance File No.: 4800
Description My
Lacation ¢ ; . v . :
R.CfCulvert Sox Siation (83+617) Wing (L&R) C43
X
Daie of Cegilng- 22-Jan-2023 Cube Dimentions - 150%150%150
Code den| Unit Weight  age of Cubs | AreaLoaded | TSR | oopressive
o (emt/om ) Dete OF Testing (days) (em2) Load (K g/om?}

: (¥ gfom?2) ; a
SCHN07 2.47 18-Feb-2023 28 235 114648 510
SCH107 247 18-Feb-2023 28 225 113730 503
SCA1iG7 2.46 19-Feb-2023 23 225 115974 515

Averaee of Compressive Strengdh (kgfom?2} 518
Remarks:
) 3

Prepared by




BEATE

FALS AT

COrt TR ETE (ALY

‘-a‘,ﬁ{\-\'\-'["‘r

JELE e PP S alrwioies o

ICTION TESTING, S

Tel. 3.:4434[3 - Fax ; 3}5}32“2
m

Y OONTIOL - DAH_ ¥ REEPSD

Eigeirig Axoryse Trgln -1

o Mav Sector

Client: Katamesh Co Date:  13-Feb-2003
Bawch Plant; A CCM Eile io.: 48006
Deseription Mix
Location : . ,
B.C/Culvert Box Wing ¥all Station (934617 C.45
Date of Casting:- §-Feb-2023 Cube Dimentiogs : 15C*150*156
Code iden| Unic Weighe | oo | Ago of Cube | AmaLosdsd C‘L“s‘m‘g‘g Compressive
Ho, {gmicm3) {days) {em2j (K gfom2} {K.g.fom?)
SCAA1535 2.46 13-Fab.2023 7 225 10262 490
301133 2.42 13-Feh-2023 7 225 103856 46!
S071133 2.45 13-Feb-2023 7 225 F115E8 405
| Aversge of Compressive Strength (keflom2) 482
i
Remarks:
I
2 DAD |
T A {ﬂ;w}w |




